GEMSY

Great at Energy Saving

GEM600 SERIES
SUPER HIGH SPEED
INTER LOCK MACHINE

i = I G 4 4l

FRIXAPREEEHHER
Operation Instruction & Parts Book

ATRE2WER, FEEFERAZH-—EREAEREZAE. 59, BEEIERELRE
R H, UEENER; FHERRITE, BABTEM.

Read safety instructions carefully and understand them before using. Retain this Operation Instruction for
future reference.Excuse for not noticement in advance while the design of the sparepart has to be changed.



FEERGEMIALRAM T ENN . EEBEINNZAE, BFFADZATENREERMERRAS.

T gtz —, BREENSFRRSZSHTHGMHEEITIRE, MXLEMRGREZIIEZGR
Bk, MUEAEZRZIRIINMARRNERGEERAMARNEST, EWBERAKEIDN.

ATIEBHNREER

1. 22 EHNRICREE X
AEAIGABERTRAERANRICHNBERICEEATEN S EMERMERATR, HLEERMBAZIRG
EMRE.

RTFAZEREXWT:

i A

/N B  WR2RRFEMETTHROBRE LESHARRTXES.

/N\ EE  NRZARERTHETHROBE, BUESIEAREHRERLERT.

HFSARR “HEBEI” .

Y C— WEARE-mEEEA .
WMEEMEFSRT “ETB2EZH . )

CS) ............................. BEQET “E b7,

HSORT “UHH” .
BERMEARRTLAEMAONE.
WMEENBSET BAEL )



Thank you very much for buying our sewing machine.Before using your new machine,please read the safety instructions below
and the explanations given in the Operation Instruction.

With industrial sewing machines,it is normal to carry out work while positioned directly in front of moving parts such as the
needle and thread take-up lever,and consequently there is always a danger of injury that can be caused by these parts.Follow
the instructions from training personnel and instructors regarding safe and correct operation before operating the machine so

that you will know how to use it correctly.

SAFETY INSTRUCTIONS

1.Safety indications and their meanings

This instruction manual and the indications and symbols that are used on the machine itself are provided in order to ensure
safe operation of this machine and to prevent accidents and injury to yourself or other people.
The meaning of these indications and symbols are given below.

Indications

A DA N G E R The instructions which follow this term indicate situations where failure to follow the
instructions will almost certainly result in death or severe injury.

The instructions which follow this term indicate situations where failure to follow the

A CAUT'O N instructions could cause injury when using the machine or physical damage to equipment
and surroundings.

Symbols
This symbol (A\) indicates something that you should be careful of. The picture inside the
""""" triangle indicates the nature of the caution that must be taken.
(For example, the symbol at left means"beware of injury".)
® .......... This symbol (O) indicates something that you must not do.
This symbol (@) indicates something that you must do. The picture inside the circle indicates
""""" the nature of the thing that must be done.
(For example, the symbol at left means "you must make the ground connection".)

II



ZEFEEM
/\ Bk
TRERIEER, LRAAEXAREFRXFBELDRBEINEELET, Z0EHDME, BITFE
S METESRENRERSERARGT.
/N\EE
(EEZN
17 162 % 76 38 B S T 4L IR (40 S TR L) B T 8FE 18 %ﬂ*%%ﬁlﬁ%ﬁ%mﬂigr4%
FSE 14 "Smﬁ B, FR3GHEMREYS 05
S8 S T LR AT RE = R NE G2 0 AL A9 IE AR AR AE /LR % 1.
R IR R [ BN B S TE W E B IR R £ 10%LL A ERAREERETESAMELT.
YRR TEH B 5t B9 PE S & #1042 914 B9 IE 7R IR
M IR K R B R BN = RN 42 )AL RO IE R IR AE
HREEMATENNMEFRESE. BRIES "H—&iﬁ%%mmﬁ,%mﬁﬁ%%, ¥
ERESFMEEI N ERBEIE. HURIEK MG ER T . ERATRES R MY
HUBY IE# 3R 1F
IRGE IR E 7 7E5°C-35°C RSB B N ME A .
15 3 = i = %2 W 42 ) AL B9 IE 7R IR 4
I Z R BRI AR A RR &G ElER4A, FEdETHBYANA T
EEFIR, S3lENRKMENBRE.
RS mRERFNELYTEE, WEZEE D

@Q@GQ@ GQQQ

g%ﬁ%%ﬁ%ﬁ%%%ﬂkﬁﬁﬁ

%%ﬁ%fﬁ% A5

WM., ERMEAERE, 2EMMAE
SIRFERE

© B @ @

BlE, EHETER.

GE L Sk B TS MR AR R i L 47 48
. EFRENEENNHNER S —B%5
SHZ .
ERDBER AN, B SRERAREN
P FEZ, LD EHE AR RS
Bl RE3EARNER

5o, B ANE AR, BNSslE
)

1B M E NS RE T

I




Notes On Safety

/\ DANGER

Wait at least 5 minutes after turning off the power switch and disconnecting the power cord from the wall outlet before
opening the face plate of the control box. Touching areas where high voltages are present can result in severe injury.

/\ CAUTION

Environmental requirements

Use the sewing machine in an area which is free from “The ambient temperature should be within the range

sources of strong electrical noise such as high- of 5C to 35°C during use.
frequency welders. Temperatures which are lower or higher than this may

Sources of strong electrical noise may cause cause problems with correct operation.
problems with correct operation.
The relative humidity should be within the range of

Any fluctuations in the power supply voltages should 45% to 85% during use, and no dew formation should
be within £10% of the rated voltage for the machine. occur in any devices.

Voltage fluctuations which are greater than this may Excessively dry or humid environments and dew
cause problems with correct operation. formation may cause problems with correct operation.

The power supply capacity should be greater than Avoid exposure to direct sunlight during use. .
the requirements for the sewing machine's electrical Exposure to direct sunlight may cause problems with
consumption. correct operation.

Insufficient power supply capacity may cause

problems with correct operation In the event of an electrical storm, turn off the power

and disconnect the power cord from the wall outlet.
Lightning may cause problems with correct operation.

Installation

e © © ® QU

o . . Hold the machine head with both hands when tilting
Machine installation should only be carried out 0 it back or returning it to its original position.
by a qualified technician. Furthermore, after tilting back the machine head,
do not push the face plate side or the pulley side
Contact your dealer or a qualified electrician for from above, as this could cause the machine head

any electrical work that may need to be done. to topple over, which may result in personal injury
or damage to the machine.

The sewing machine weighs approximately 40kg. All cords should be secured at least 25mm away

The installation should be carried out by two or from any moving parts. Furthermore, do not

more people. excessively bend the cords or secure them too
firmly with staples, otherwise there is the danger

Don't connect the power cord until installation is that fire or electric shocks could occur.

complete, otherwise the machine may operate if

the foot switch is depressed by mistake, which If using a work table which has caster, the
could result in injury. casters should be secured in such a way so that

they cannot move.

Be sure to connect the ground. If the ground Be sure to wear protective goggles and gloves

conqeptlon IS n'ot secure, yourun a high risk of when handling the lubricating oil and grease, so

receiving a serious electric shock, and problems that they don't get into your eyes or onto your

with correct operation may also occur. skin, otherwise inflammation can result.
Furthermore, do not drink the oil or eat the
grease under any circumstances, as they can

Install the safety covers to the machine head and cause vomiting and diarrhoea.

motor. Keep the oil out of the reach children.

v




=
=
150N

42 4]

PR Y
{

E 30

=]
5

=

z2F

Rl

HEE

HI 15

B
=S
NI
=H=
R
)|
KR
EEH#R M
i AEEN
KR
B
RFR
L=/
<H B 1
R .
NS
RER

SN

<

53

RIEFINE A R

GD%%QMWW?Eﬁﬁﬁé#

MR
EK

K]
a3
S

NV

4

[/

O

TR TREGUSNNEREMA é

K

* . .
e
REK
S5 0%

Hos<

&N iRIZ B

B
BN
B
sk
4K
LS
RO
B ®E
RRERER
B8 W=k
IR
F-HKEEKS
HE B
PR e o

<

A BT g2 G B

SERK
ERREA
HEX

A | frs<
HT - L B
L CHE
ERNEEHE
B ZHIRAYE

%,

oK
BKEX

KIE

M

i .
FHEA

i
NNAES S

34

wiaElET, FHY
4

R FF %,

~

b5

It
g

o

s

A

& R B B




Notes On Safety

/\ CAUTION

Sewing

operators who have received the necessary training should be secured in such a way so that they cannot

This sewing machine should only be used by é If using a work table which has casters, the casters
in safe use beforehand. move.

The sewing machine should not be used for any Attach all safety devices before using the sewing
applications other than sewing. machine. If the machine is used without these
devices attached, injury may result.

machine Do not touch any of the moving parts or press any

If goggles are not worn, there is the danger that if a object_s against th(? T“ac“‘”e while sewing as thi.s may
needle breaks, parts of the broken needle may result in personal injury or damage to the machine.
enter your eyes and injury may result.

If an error occurs in machine operation, or if

é Be sure to wear protective goggles when using the

Turn off the power switch at the following times, abnormal noises or s_mells are noticed, immediately
otherwise the machine may operate if the foot switch turn off the power switch. Then contact your nearest
is depressed by mistake, which could result in injury. dealer or a qualified technician.

‘When threading the needle

‘When replacing the needle and bobbin 0 If the machine develops a problem, contact your
‘When not using the machine and when leaving the nearest dealer or a qualified technician.

machine unattended

Cleaning
Turn off the power switch before carrying out Be sure to wear protective goggles and gloves
é cleaning, otherwise the machine may operate if ® when handing the lubricating oil and grease, so
the foot switch is depressed by mistake, which that they do not get into your eyes or onto your

could result in injury. skin, otherwise inflammation can result.
Furthermore, do not drink the oil or eat the grease
under any circumstances, as they can cause
vomiting and diarrhoea.
Keep the oil out of the reach of children.

VI




H &% CONTENTS

o B .
Lubriction

P 1 P
Manual lubrication

B AHRE BB . . .
Filling the HR device with silicon oil

= 13 1~
Threading diagram

T3 PP
Threading diagram

6. B E BT . . . .
Adjusting the presser foot pressure

7 R TS .
Adjusting the diff feed retio

B E I EE BI T, o
Adjusting the stitch length

ST 1
Adjusting the thread tension

10. B LB B T . .
Cleaning the machine

P P
Replacing the needle

12 R BB IR, . o
Checking the oil circulation

18 I R AR o B . . o
Checking and replacing the oil filter

1A AL T .
Replacing the oil

I A R S BIR .

Adjusting dimentions




{EHi# B3  Operation Instruction

1.{it5@  Lubrication

IR B O TP e ES RS B2l [ i B TR NTET i
TLEG I, Bt 2 S b 7E ALl

’f
— WL 3% 4 Fi 4 % 4 (HIGH SPEED SEWING MACHINE
e 0IL) (TSOK:E H5VG224H [)
5@*‘“6 ' o Y
5\’66) INI
W i :
\\\\ 1. After filing the oil pan, the oil surface should lie
L between (H)and(L)lines.
- SSN Add oil, when the oil surface reaches or goes below(L).
N
/]
) =] r‘{"’ ,h Note:Use our factory recommended oil[HIGH SPEED
| WO AL SEWING MACHINE OIL] (ISO VG22)

L. Fah &y uh e g PN TT 4 (80, slifs B
IS 1) S FF 46 A8 N, 35 R 452 - 3T .

LW A5 H 45 2 % (HIGH SPEED SEWING MACHINE
O0TL) (ISOH;E 5VG224 [H])

EN

1. Apply 2 or 3 drops of oil by hand when the machine
is used for the first time or has been left unused for
some time.

HIGH SPEED SEWING MACHINE OIL

Note:Use our factory recommended oil[HIGH SPEED
SEWING MACHINE OIL] (ISO Vg22)




{EHi# B3  Operation Instruction

3. AHREZE A Filling the HR device with silicon oil

L 7 Bl 1k A 21 2 e 2 il D) W, 3 R 4 HRAS 41t
i
TE R 3 A A 2 = 3 2 v J

1 Fill the HR device with oil befor it is too low in
order to prevent needle thread breakage and fabric
damage.

Note: Use our factory recommended silicon oil [UNION
CARRBIDE CORPORATION] UCCL-45(10)

1) ¥ 96 3 IR B, 4T T Bl o

2) 8 s (55 Bk £ 4% 4 Bk 1 oK)

3N BRI 2 559 e gh 4 7 — .

4) 7 U 2 J R S Bk e s HE [l s A

S £k O £ i 21 B IR BT, B 351 45 Sk 71 05 U B £0)

6) 75 £t £k bR i 2k (L 2 7 1% Sk ok s, B9 ) B
Fri% Sk, Bt

T)F LR BAT £8, 1 2 I 4R IR IE i AT 5 2k

EN

1) Open the guard and three covers.

2)Press down. (The looper thread take-up after
threading.

3)Kont the preset thread and the thread being used
together to thread the machine.

4)replace the looper thread take-up after threading.
5)Needle thread Trim the knots off neatly before
passing through the eye of the needle to rethread.

6) Looper thread , Top cover thread Trim the knots
off neatly after passing through the eye of the looper.
7)Be sure to thread the machine correctly by referring
to the threading digaram.



{EHi# B3  Operation Instruction

5. %% [E Threading diagram

O @ @O A4 QR 2, O ki A J5 . GEH b SE
275 1)

@ ZeMiZ KAAINA B 5 B I C . ket
LREMNM D .

@-1 F 45 KNI £ i

@-2 F 45 /N K £ I

@ F M KL R E 15 )

(DBroken lines A ,for more stretch able thread.

(Soild lines for ordinary thread)

@In the top cover thread is too loose, use broken line

B .If the top cover thread is still too loose after

threading with broken line B ,use broken line C .If the

top cover thread is too tight, use broken line D .

®-1 For more stretch-able threads.

(®-2 For less stretch-able threads.

@Broken lines E for more stretchable thread(Solid lines for
ordinary thread)

() )
©) g

6. EHIE /1H9IAT5  Adjusting the presser foot pressure

1) Hs JA0 PR 7 1R 8 715 o A T R I CO R e % R 22 @) ok gk
ITH . AEREMAS T AR AT IR VE Rl o, R A AR —

1)Loosen adjusting nut O and turn adjusting nut @ to
adjust the presser foot pressure. It should be as light as
possible, yet be sufficinet to obtain the proper stitch
formation.




{EHi# B3  Operation Instruction

7. Z&tEBYIAT  Adjusting the diff feed ratio

8. $tHI<ERYIATS Adjust del largo de puntada

9. ZRZSRYIATS

R

L TR
To loosen To tighten

1) Zgh Wl ROIT RO )5, L YO E T8
B AR BEAT Y. A I T SRR IE ©.

EN]
1)Loosen the nut ) and move the lever up @and
down to obtain the correct differential feed ratio, then
tighten nut (.

D R EE, WERITIRZO, K5 H 3R
BE@BEAT MY .

VE BT B RE A 7YY 55 6 1 AE I Y 22 Bl b 22 )k
(RN

1) Loosen adjusting nut®and turn adjusting screw®@to
adjust the stitch length.

Note: Stitch length adjustment must only be made affter
the differential feed ratio has been changed.

1) SR A 10 2 A 2R S IRIE O, AR A&
BRIE @, ARSI G RAAT I 1Y

1)Make tension adjustments with the needle thread
knob(), the top cover thread knob(®), and the lowerlooper

knob®.



{EHi# B3  Operation Instruction

10. 5227]#189;5¥3 Cleaning the machine

D YREN BEAR, HEITHERG, 35 4 B AR S0k A
Jiil H
2) WG, ZAEARMF K, RGBT

TR AT IINUE I, 55 0K 4% ZIL 1K v
KA, KA Sk LU T R 2 e AR AT

1) Remove the needle plate, push the push plate then

clean the grooves of needle plate and the feed dogs.

2) after cleaning, install the needle plate and feed

dogs, then operate the machine.

Notice:Befor you clean the sewing machine, be sure to
turn off the power supply, pull the plug from the power
outlet, then you can do as follows.

D WEBENEFRIETR A AR D7 B 1
e {40 AT 2%
OKI NO! 2) 2 [ 00 8 4L 0 A

F 3) FRHE A PO AEZTEF 155 IS oh M7 0 U b
ke

SHIIER 5
" scant

1) Check the needle carefully to see that the scart is

turned to the rear of the machine.

2)Insert the needle to the proper depth, and fasten
securely.

4 & ) 3)Be sure to use standard needle.

Refer to DJUSTMENT DIMENSIONS on the end of

HIEMLERARLIE (HE&) instructions.

Be sure to use the red-handled hex

iver packaged in the accessory

EB] ETERIELH TR
Note] Do not remove the screw.




{EHi# B3  Operation Instruction

12. S EVLHRITEER

Checking the oil circulation

OK!

V
Operating

23

1)K 2 AL AR A9 PR B, 1 £ 00 A s, A ah

AL i (0 7 PR D0 A LA

EN

©)

1) Check the status of oil cycle, after adding the oil,
please check the status of oil recycle through oil
window(@.

ce the oil filter

1) ML 9 &%, 35 A5 Ba6AS ORI 3 s #ie— k.

1) Check and replace the oil filter every six months.

1) BL ol ) B8 He, 35 AE AE F T 4R 14 3 DUJS B8 46— K, 4R
Ja, B BR6AS H S U Ui RS BE L 4k S A A, 4%
IR AT RE A A .

1) After using the machine for a month, please rpelace
the oil, then replace the oil for each 6 months.if you

continue to use the old oil, the sewing machine may

malfunction.




{E i B 3 Operation Instruction

15. AEFRAESEEEK  Adjustment dimentions

(mm)
000 | QUP\ = | Ty | ==
600-01 232 8.8 4.7~5.0 7.5~7.9 17 0.8~1.2
600-02 240 8.3 4.3~4.6 7.5~7.9 17 0.8~1.2
600-03 248 7.9 3.9~4.2 7.5~7.9 17 0.8~1.2
600-08 256 7.5 3.5~3.8 7.5~7.9 17 0.8~1.2
264 7.1 3.1~34 7.5~7.9 17 0.8~1.2
356 7.5 3.5~3.8 7.5~7.9 17 0.8~1.2
364 71 3.1~34 7.5~7.9 17 0.8~1.2
$TSxfE83%&X  Comparison table of equivalent sizes
HAS (Organ) # 9 10 11 14 16 18 21
Japanese size
/% 1
45 (Schmetz) Nm 65 70 75 90 100 110 130
Metric size
FRAEFEAST  Standard needle
X DDD Organ
UY128GAS
600-01 232 11S
600-02 240 1S
600-03 248 118
600-08 256 118
356 11S
364 11S




E 4 H 5% PARTS CONTENTS

1. HLFEEBEE (1) Frame COMPONENLES (1) .eoueiieiiirieiiieie ettt eteeste et ee s e steeaeeseesreenseeneeeseesseennens 1
2. HIFEERHE (2)  Frame COMPONENES (2) ......ceieieeeeeeeeeeeeeeeeeee ettt e ene et neneene e 3
3. HIFEEREF () Frame COMPONENES (3) ....veiiuiiiiieieie ettt ettt ettt e te e e e e e enee s 5
4. THRERH  Lower shaft COMPONENTS ........oouviiiieiieie ettt 7
5. LHIERME  Upper shaft COMPONENTS ........ccooviviiecieeeee ettt an e n e 9
6. $THFERE  Needle bar COMPONENES .........coovouieeeieeeeeeeeee e 11
7. ZEEBE  LOOPEI COMPONENES. ... .eiiuiiitiieetietie et eetieete e et e e te e et e e eteeesteeeteeesseeeseesaseeaseeanseesseeanseesseeanseens
8. EEME (1)  Main feed mechanism components (1)........cccooveiieiieieeiecieee e 15
9. IX#HERHE (2) Main feed mechanism COMPONENES (2).........ccceveueeeeeeeeeeeeeeeeeeeeeeeeee e 17
10. EFERE (3)  Main feed mechanism comPONEnts (3)........cccoeeveueoviueeieeeeeeee e 19
1. 32EBIERHE  Presser foot lifter COMPONENTS..........ccoviiiiiiiiiiiiiice e 21
12. GR5TERE Stretch needle COMPONENLS .........c.eoueeeeiecieeee et te ettt e e eaeeaeeanenea 23
13. i34 25ER1 Thread guide MechniSM COMPONENES ..........ccvieivieiiiiieiiieie et 25
14. 32ER1H  Thread guide COMPONENLS ......c..eoiviiiiieciie ettt ettt et 27
15. i34 (1) Lower thread tension components (1) .........ccccocoooveorieoeeeeeeeeeseeeseee e 29
16. TiHZ &R (2) Lower thread tension COMPONENtS (2) ........coocooeoeieiieeeeeeeeeee e 31
17. 43R Lubrication mechanism COMPONENES .........c.eciuiieiiieiiieeiie ettt e 33
18. HZRERE  PUMP COMPONENES ...ttt ettt ettt be e ese e aeeneenee e 35
19. M54 E0ER4  Needle cooling mechanism COMPONENES............c.ccveueeueeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenes 37
20. MHE  ACCESSOMES PAIS .....oeueeveeeieeeeeeeeeeeeeeeteeteeteeteeee e e eeeeteeteeteese e e e e eeeeeteseeeaeaseeseeeeeeeeteseeareeseenes 39
21. 4ZRERE  Thread Stand COMPONENLS ........c.coviueieiieeeeeeeeeeeeeeee e ee et e et eeaean e e eee e 41
22. EREMME  Fabric guide COMPONENTS ......cciiiiieieiiieie ettt eeere e ere e eneesreenas 43
23. EHEM  Specific parts (BO0B=02) .........c.coovoviioeoeeeeeeeeeeeeeeee e 45
P N~ I [ To = R 49

Parts Book



.¥EERHE (1) FRAME COMPONENTS(1)




1. 155ERH (1) FRAME COMPONENTS (1)
S| S ReFNO. &R DESCRIPTION g5 %3 (NOTE)
1 |304.00-01 Wk Arm 1
2 |304. 00-02 WL Bed 1 BAYH
3 [12-80600612-01 |W2%] Screw  GB80-85 M6%6 3
4 [12-80500612-01 |W2%] Screw GB80-85 M5x%6 2
5 [43-20500000-00 |2k Oik wick ¢5%19 0.019
6 |304.01-04 7 % Yubber pkug ¢19x6 1
7 |304.01-05 sk Plug screw 2
8 |[301.01-08 47 % Rubber plug 2
9 |301.01-02 JE Oil screen ®19x20 1
10 (304.01-08  |) JE e | Oilsealpug | L
11 [304.01-25 AL IE Seal filter 1
12 [304. 03-04 WE T Seal ring 1
13 [301.01-03 HLAERSET Machine mounting screw M8 4
14 {301.01-06 AR Bed cover plate 1
15 [301.01-07 RER Plug stud 1
16 [301.02-15 o) Sk Plug stud 1
17 |28-16816200-08 |f%4[4] Retaining ring 1
18 [301.01-10 RPN | Oil level indicator 1
19 [101.01-14 HET Riret GB827-86 4
20 |32-09440190-09 | Pkl i 4255 3 Pl Seal ring 1
21 [301.01-23 | fer%r  |Directionofpin | T
22 (304.01-21 AR P Seal filter 1
23 |12-40400525-01 |&4%T Serew GB818-85 M4x5 2
24 (304.01-27 T4 Plate with model 1 -01%H
25 |44-00000010-00 |[HL& 51 Airframe number 1
26 [44-00000001-00 |33 2 it Plate with notice 1
28 [301.01-01 R Ay ] iy Machine frame oil stand pipe 1
29 |31-15025000-09 |07 & O-ring 1
30 [356.01-30 HLEE Bed 1 AR




2. ¥5=2p4 (2) FRAME COMPONENTS(2)




2. H5ERH (2) FRAME COMPONENTS(2)

S| BS Rrerno. & DESCRIPTION g5 &3 (NOTE)
1 |12-80300312-01 [H&%T Screw GB80-85 M3x3 1
2 12-40401425-01 |W2%T Screw GB818-85 M4x14 2
3 |12-60500620-01 | ¢ aif ' st gs] Belt cover screw GB818-85 M5x6 2
4 [304. 02-04 WLk AR Face plate 1
5 1304.02-05 T AR 2 3 Pl Seal ring 1
6 [304.02-06 Ja G Plate 1
7 1304.02-07 Joi T iR Shim 1
8  [44-00000006-00 |y &4 Plate with notice 1
9 |304. 02-09 P Protection shoot 1

|10 [304.02-10 |} JRidSAFR | Bottomthread guide plate | Lo BAYH
11 [21-04210080-02 |44 [ Shim 2
12 [301.02-03 By Shield 1
13 |301. 02-04 57 4 28 S A4 Shield stand 1
14 [301.02-05 [ 47 58 s Protection hood base 1
15 {340.02-16 PRLkpi R Threading cover spring 1
16 [340. 02-09 Bk Thread take—up lever guard 1
17 [301.02-10 bR ] Upper cover plate seal ring 1
18 [301.02-14 B Pl Seal ring 1
19 [301.02-15 AR sk Plug stud 1

|20 |23-06405110-00 |/ |Washer | LS
21 [301.02-17 By i %€ Ping 2
22 21-03208070-02 |[j 4/ T H Washer 2
23 [301.02-20 i Oil sight 1
24 (301.02-21 bR Upper cover plate 1
25 |21-04210080-02 |# 4 Washer 4
26 [301.02-25 By 4 S BEIRAT Hinge screw 1
27 |12-60601020-01 |hB%T Screw  M6x10 8
28 |12-40401225-01 | I i 24T Upper cover screw  GB818-85 M4x12 11
29 [12-40401225-01 |feyhid £k 48 4T Thread eyelet frame screw GB818-85 M4x10| 2

|30 |12-40400825-01 | M- P&k IR | Screw GB818-85M4xs | S
31 |12-60300520-01 |pyH S d@gT Shield screw  GB65-85 M3x5 2
32 1301.02-33 T F 2L Face plate screw SM3/8x28 1
33 [304.03-13 L Atud 1
34 [340.02-34 P S A8 Shield bracket 1
35 |12-40400625-01 |hB4%T Screw M4x6 2
36 [340.02-36 PREE Py H N 2 Steel wire 1




FRAME COMPONENTS (3)

3. H5=&BH (3)




3. MlFEEBHF (3) FRAME COMPONENTS (3)
FS| @S ReFno. 25 DESCRIPTION & &3 (NOTE)
1 [12-80400412-01 |Fij(s 4%l 5 2 iR4T Set screw GB77-85 M4x4 1
2 12-40401025-01 |M24T Screw GB818-85 M4x10 2
3 |12-70400820-01 |#24T Screw GB65-85 M4x8 11
4 1304.03-04 I Seal ring 1
5 [304.03-05 e Cover 1
6 |304.03-06 AR Cover shim 1
7 [304.03-07 o FEAR Cover plate 1 B H
8 [304.03-08 o R HERR Slide plate 1 024
9 [304.03-09 UL ] 28 Needle plate holder 1
|10 ]304.03-10 i Wk | Slideplate | L
11 [304.03-11 B AR Slide plate spring 1
12 [304.03-12 A HERR 3 Slide plate spring 1
13 [304.03-13 L Stud 1
14 |304.03-14 R AR Plate 1
15 |304.03-15 i A AL Front cover plate 1
16 [304-03-16 ARV N Needle plate holder base 1
17 [12-40400525-01 |#24T Screw GB818-85 M4x5 2
18 |12-40400625-01 |#24T Screw GB818-85 M4x6 2
19 [12-40401025-01 24T Screw GB818-85 M4x10 3
|20 |301.02-17 ] Wiweze ~ |Pbg ] L
21 [12-40401825-01 |W&%T Screw GB818-85 M4x18 4
22 (356.01-31 W AR AL Cover plate 1 AZIFH




4. ThERH LOWER SHAFT COMPONENTS




4. TERE LOWER SHAFT COMPONENTS

%S| BS rerNo. R DESCRIPTION B &35 (NOTE)
1 |304.04-01 Tl G Lower shaft (front) 1
2 |304.04-02 T O5) Lower shaft (rear) 1
3 |12-00400620-01 | N4l (i) #84£T Lower shaft (front) screw GB65-85 M4x6 | 1
4 |12-85600412-01 | F4h (fF) B24T Lower shaft (rear) screw GB77-85M6x0.75x4( 2
5 [304.04-05 R Cupreous bushing (right) 1
6 [304.04-06 VRS Cupreous bushing (right) 1
7 |304.04-07 BEFER AN Ball crank 1
8 |304.04-08 A EEAT Lower looper link 1
9 [12-70400820-01 |/ 47k i RET Screw GB67-85 M4x8 2

10 fsoroszo lAma | Timingvel220x0.75 | S
11 {301.04-07 JRETAR Presser ring 1
12 (304. 04-12 F )RS Driving wheel subassembly 1
13 |304. 04-13-009 | Nl #4114 Lower shaft rear bushing 1
14 |301.04-11-00 | FHfjs+ &4 Lower shaft rear bushing ASM. 1
15 [304.04-15 R it Balance wheel 1 B
16 |301.04-03-00 |z mAT2H 1 Oil pump worm 1
17 [301.04-06 PINEIL Follower sheel 1 BAYH
18 |21-05220251-02 | M Bh%E 8l Washer 1
19 [12-80601042-01 | \Z)%e & for 24T Positioning screw GB78-85 M6x10 1
20 |12-85600842-01 |BEflige e o084 ] Positioning screw GB78-85 M6x0.75x8 1

|21 |12-85600512-01 [#24T | Screw GB80-85M6x0.75x5 | o
22 |12-80601012-01 | M Zl#E L[4 124 T Positioning screw GB77-85 M6x10 1
23 |12-65601422-01 |EK fARNIRET Ball crank screw GB70-85 M6x0.75%14 1
24 |12-60501022-01 |[#24T Screw GB70-85 M5x10 1
25 |12-40401025-01 [3&EFF24] Connecting rod screw GB818-85 M4x12 | (4)
26 [356.01-09 N Follower sheel 1 AR
27 [354.02-10 ERZARGE Pulley holder assy 1 AR
28 [12-85600512-01 |M&%] Screw 2 ARIH




5 ExERE  UPPER SHAFT COMPONENTS




5 EEdF  UPPER SHAFT COMPONENTS

Ko | B ReFvo. ki DESCRIPTION HE | &% ot
1 |304.05-01 MBI R %S Follower timing wheel 1
2 [301.05-07 4 OU5) Arm shaft (rear) 1
3 [301.05-09 sG] Arm shaft (front) 1
4 |12-85600410-01 |Hir4ic A7 B2 %T Positioning screw GB77-85 M6x0.75x3.5| 1
5 [12-85600630-01 |Fi4l%E [HUR%ET Set screw GB78-85 M6x0.75%6 1
6 [301.05-01 Bk K hAn Ball crank 1
7 [301.05-02 RS AL Connecting rod 1
8 [301.05-03 BT A 2 A Needle bar crank complete set 1
9 [301.05-04 P AT Balance weight 1
|10 |304.05-10 | B | Hondwheel | __ L
11 |301.05-11 e g Shaft connection device 1
12 |301.05-12-00  |jEatasgift Rear bushing complete set 1
13 |21-05310100-02 | 4P Washer 1
14 [12-85802032-01 |KAfi L% e i 4] Setscrew  M8x1x20 1
15 |12-60501020-01 |k24] Screw M5x10 2
16 |12-40401025-01 [ZEFFIZET Connecting rod screw GB818-85 M4x10 (4)
17 |301.19-02 Bk Axletree 620327 2
18 |12-85801512-01 [#24] Screw GB80-85 M8x1x15 1
19 |12-80601012-01 | R4 (F&M24T Stop sxrew GB77-85 M6x10 1
20 |12-85600842-01 &Rl | Setscrew GB78-85M6x0.75x8 | S|
21 |12-85600512-01 |Z /7 R%] Positioning screw GB80-85 M6x0.75x%5 11
22 12-80601042-01 |EN7IEET Positioning screw GB78-85 M6x10 1
23 |12-65601422-01 |ERHIANIZ4T Crank screw GB70-85 M6x0.75%14 1
24 |12-80500512-01 |“F-#ijHe 2% 2 24T Setscrew  GB80-85 M5x5 2
25 [12-60501622-01 | -4¢h24T Hand wheel screw GB70-85 M5x16 1
26 (301.05-10-00 | FAhmrat e Arm shaft (front) lining 1
27 [301.05-14 EI AT Hh AR Counterweight 1

10



6. §H#F&8 NEEDLE BAR COMPONENTS

11



6. §1#&8% NEEDLE BAR COMPONENTS

fi? S REF NO. B R DESCRIPTION i,\% & (NOTE)
1 [11-20090720-02 |[fHHRI2%ET Needle plate screw SM9/64x40 L=7 2
2 |11-00090720-01 |Ri R4l 44 X Ig4ET Screw  SM9/64x40 L=7 1
3 [304.06-03 AT Needle bar 1
4 |304.06-04 AT B Needle bar top shaft bushing 1
5 |301.06-18 HHTE Needle bar bittom shaft bushing 1
6 [304.06-06 AT Needle bar connecting link 1
7 1304. 06-07 BT e Needle bar sliding block holder 1
8 [304.06-08 Ja R X Rear needle guard fork spreader 1
9 [304. 06-09 e ORI Rear needle guard crank 1
|10 [304.06-10 __|; LRy A I | Positioningring | . L
11 |304.06-11 B ARET R X Front needle guard fork spreader 1
12 |304. 06-12 HOREL A7 Front needle guard crank 1
13 |304.06-13 Je ORI Crank cupreous bushing 1
14 |304. 06-14 FENMNE Cam. 1
15 |12-00400720-01 |5k X i2%T Rear fork spreader screw GB65-85 M4x7 1
16 |304.06-16 S Er Rear needle guard 1
17 [304.06-17 AU PRER Front needle guard 1
18 |301.06-01 LIPS Needle clamp 1
19 [11-60111020-01 |F-#T4ELI2%T Needle bar connection screw SM11/64x40 L=10 1
|20 |12-80300312-01 |EFRURET | Screw GB80-85 M3x3 | S
21 |12-40401225-01 |#24T Screw GB818-85 M4x12 2
22 [12-40401025-01 |B24T Screw GB818-85 M4x10 1
23 [301. 06-02 B Stitch plate 1
24 |12-80400412-01 |5 i2%4T Set screw GB80-85 M4x4 4
25 [301.06-17 T Oil felt 1 01, -024H
26 |21-08210162-03 |E1HT 44 Washer 1
27 [301.06-09 R R Needle bushing ¢8x¢@12x12 1
28 43-10250000-00 |JHiZk Oil wick ¢2.5%80 0. 08
29 (301.06-11 MIEFIOR Ring clamp 1
30 {301.06-12 GRARGEN Needle bar sliding block 1
31 [301.06-14 | ey | Needle bar connecton | o
32 (301.06-15 (AR ABEE AL Connection pin 1

12




I LOOPER COMPONENTS

7. 5%t

13



7. Z5t5% LOOPER COMPONENTS
%S| B S ReFNO. 2 7R DESCRIPTION B %3 (NOTE)
1 |12-80600612-01 |55 W4T Set screw GB80-85 M6x6 2
2 |12-60401022-01 | & & 5hHhgET Screw for looper driving shaft GB70-85 M4x10[ 1
3 [11-60111020-01 | X [IH24T Jaw screw SM11/64x40 L=10 1
4 [12-80400412-01 |25 4| e 84T Fixing screw GB80-85 M4x4 1
5 [12-60350922-01 |25 %] AR IB4T Crank screw M3.5x9 1
6 |304.07-38 TAE Looper 1
7 1304.07-07 VA7 Needle bushing ¢26x(30x12.5 1
8 [31-12025000-09 | /= 4liA=07 [l Oring 1
9 |21-13518182-03 |HitlihE#R ) Shim for crank shaft bushing 1
|10 |304.07-10 i “EhhseEs | Camconnectngrod o} 1 |
11 [304.07-11 IR Cam 1
12 [304.07-12 R Looper regulating column 1
13 [304.07-13 A FEAT R Looper rock bar base 1
14 [304.07-14 5L AT R Shim P)
15 |304.07-15 BEHEAT Looper rock bar 1
16 [304.07-16 e pin 1
17 |304.07-17 AL B Looper driving shaft 1
18 |304.07-18 TEME DTS Looper driving shaft bushing(l) 1
19 [304.07-19 AL )G & Looper driving shaft bushing(r) 1
20 [304. 07-20 TR i e () Crank bas (right) 1
21 [304.07-21 | TEEZEEFF | Looper driving shaft connectingrod | 1 |
22 (304. 07-22 O Shim 9
23 304.07-23 e Looper shaft 1
24 [304.07-24 TSR] 5 Al A R A Looper shaft setting bushing(lest ) 1 AT
25 1304. 07-25 R e A Looper shaft setting bushing(right) 1
26 |21-04218182-01 |#pg| Washer 1
27 [12-40401025-01 |25 %1 1A REUE4AT Screw GB65-85 M4x10 P)
28 [304.07-28 e Looper base 1
29 [304.07-29 IS AR Washer 1
80 [304.07-80 | FastlaCk) | Crankbasedefty | 1|
31 |14-60504020-01 |25 4145 02k} Looper adjusting nut M5 1
32 |12-85600512-01 | &5 %" F 24T Screw for looper cam GB80-85 M6x0.75%5 1
33 22-05000000-08 |3+ bl Spring 1
34 (301.04-22 4| Jaw 1
35 [12-65601422-01 |[ERHHIR4T Crank screw GB70-85 M6x0.75x14 1
36 |12-80400412-01 |k24T Screw GB80-85 M4x4 1
37 [21-05212121-03 |#4pg Washer 1

14




8. 1E#HEHE (1) MAIN FEED MECHANISM COMPONENTS (1)

15



8. X#ERHE (1) MAIN FEED MECHANISM COMPONENTS (1)
K S| @S ReF o, 2 7R DESCRIPTION = &3 (NOTE)
1 [12-80400412-01 |#24T Screw GB80-85 M4x4 3
2 |12-80401012-01 |#24] Screw GB77-85 M4x10 1
3 |12-10300520-01 |#24T Screw GB68-85 M3x5 1
4 |12-10401020-01 |B24T Screw GB68-85 M4x10 2
5 |12-85600512-01 |#24] Screw GB77-85 M6x0.75%5 2
6 |12-60501222-01 |B24T Screw GB70-85 M5x12 1
7 [24-04000000-08 | FT 1424 p&l Retaining ring 1
8 |304.08-08 ARV Needle bushing ¢26x30x10.5 1
9 [12-85600512-01 |#24T Screw GB80-85 M6%0.75%5 2
|10 |12-60501020-01 |#8%¥T | Screw GB65-85M5x10 | L
11 |12-80500612-01 |& g 24T Set screw GB77-85 M5x%6 3
12 [304.08-12 oy Shim 1
13 |26-20012240-09 |CHY%hT+4 M (A) Retaining ring(a) 1
14 [304.08-14 FRE R Needlo bushing ¢24x(28x12.5 1
15 |26-22012260-09 [CHUHITI£4FE (B) Retaining ring(b) 1
16 |31-07118000-09 |0 %!} Oring 1
17 |304.08-17 T T Conneting bar 1
18 |304.08-18 LA O™ e Feed eccentric cam 1
19 |304.08-19 LRGN Looper connecting rod 1
|20 [304.08-20 | iR R . Feed connectinglink | 1 |
21 [304.08-21 %k Stud 1
22 [304.08-22 EHEE/NEFT Connecting rod(small) 1
23 [304.08-23 INIEFF Connecting link(small) 1
24 [304. 08-24 A% Crank 1
25 [304. 08-25 Fr 5 AR Spring crank 1
26 |304.08-26 DA Spring 1
27 |304.08-27 AT Regulating levei shaft 1
28 |304. 0828 VR TR Regulating level shaft cupreous bush 1
29 [304.08-29 EELTR Retaining iron 1
|30 [304.08-30 | WA | Regulating level wrench | Lo BRI
31 [304.08-31 UEREL Regulating plate 1 B
32 [304. 08-32 UERERill Regulating ring 1
33 [304. 08-33 YA b Regulating shaft bushing 1
34 [304. 08-34 5 Regulating ring 1
35 1304. 08-35 INFER (FBIRIED Cover plate(small) 1
36 |304.08-36 Rk Iron 1
37 |304.08-37 P EIRET Spring screw M5 1
38 [304.08-38 LN Stud 1
39 |41-20301200-00 | T 114 1
40 (356.01-10 ZERN R PERR Graduation plate 1 ATIH
41 |356.01-11 P X Ah A1 Shaft complete sot 1 AZITH

16




0.1 %#HERE(2) MAIN FEED MECHANISM COMPONENTS (2)

17



9. EfmEhH (2)

MAIN FEED MECHANISM COMPONENTS(2)

RS| ES ReFno. 2 DESCRIPTION B8 &3 (NOTE)
1 |12-80600612-01 |H24T Screw GB80-85 M6x6 1
2 [12-10300520-01 | Z 5 ¥ M iR4T Screw GB68-85 M3x5 2
3 |12-95501323-01 |4 ZRiB4T Screw GB5783-86 M5%0.5x13 1
4 |12-85600412-01 |'Z 54T Screw GB77-85 M6x0.75%4 2
5 [12-40400825-01 | Z= 8l 4 ZL P HRIRAT Screw GB67-85 M4x8 2
6 [12-60400720-01 |16 A 4 ZEL5H 04T Screw GB67-85 M4x7 2
7 |12-85600512-01 |Z5 4] 'y 4E 24T Screw GB80-85 M6x0.75x5 2
8 [43-10250000-00 |W1%k & 2. 5X 48 Oil wick 0. 048
9 [43-10400000-00 |y1Z d 4 X 340 Oil wick 0. 34
|10 [32-09430150-09 |# 4wl | Sealing | L
11 |304.09-36 TR Guiding plate 1
12 |304. 09-39 3 2 [ o0z Bl Fixing shaft base 1
13 |304.09-13 TR K Needle bushing 1
14 [21-05317112-03 |# Shim 1
15 |12-40400825-01 |FRA7HR 24T Screw GB818-85 M4x8 2
16 |12-80400412-01 [#24] Screw  GB80-85 M4x4 1
17 |304.09-17 XAl el Feed shaft collar 2
18 [304.09-18 Z= 7 P Differetial shaft collar 1
19 [304.09-19 LFhE Oil felt 1
|20 [32712435170-09 |#y ek |Swaldng | L
21 [304.09-21 EAT AL Feed shaft complete set 1
22 304. 09-43 LA Pin 2
23 [304.09-21-2.2 |EAikhhE Shaft bushing(centre) 2
24 [304.09-21-2.3 |&EAikhEE Rear bushing 1
25 [304. 09-22 TEAT Main feed dog 1 ~02/4H
26 |304.09-23 EAEA S Differential feed dog 1 -024H
27 [304.09-24 F RS Feed bar stud 1
28 |304.09-35 ZEB A BRI Differential feed bar retaining plate 1
29 [304.09-26 FUEHE Feed bar sliding block 1
|30 [304.09-27 | zgsalft | Slding platearm. | Ly
31 [304.09-30-1 EREAEE Shaft bushing(left) 1
32 (304.09-30-2 ZESA £ Shaft bushing(right) 1
33 {304.09-31 ZEB)ENT Differential feed connecting link 1
34 [304.09-32 EEME Connecting link bushing 1
35 [304.09-33 F B A Feed dog carrier block assembly 1
36 [304.09-34 TEAT 2 HE R Feed dog carrier retaining plate 1
37 |43-10250000-00 |4k Oil wick ¢2.5x500 0.5
38 |43-10250000-00 |32k Oil wick ¢2.5x70 0.07

18




10. £ ERME (3) MAIN FEED MECHANISM COMPONENTS (3)

19




10. i=X#HERME (3) MAIN FEED MECHANISM COMPONENTS (3)
S| ES ReFNo. 2R DESCRIPTION B %3 (NOTE)
1 12-80500612-01 |52 #84T Set screw GB77-85 M5x6 2
2 |12-60501222-01 |#24] Screw GB65-85 M5x12 1
3 [304.10-03 i) Regulating screw 1
4 |304. 10-04 AT IRET Screw 1
5 24-04000000-08 |JT 144 &l Open retaining ring 1
6 [24-06000000-08 |JT 1144 Open retaining ring 1
7 |32-07430120-09 |%% 4} & Seal ring 1
8 |304.10-08 % P Collar 1
9 [32-09430150-09 |5 45 £} bl Seal ring 1
|10 [304.10-10 | LLREL L . Regulatingcaphat | L |
11 {304.10-11 HEBEN Slide block 1
12 [304. 10-12 WY AR Regulating fork plate 1
13 |304.10-13 RIEFT Connecting link 1
14 |304.10-14 FEE T AR Regulating crank 1
15 |304.10-15 T Spring 1
16 [304.10-16 753 A Crank shaft 1
17 |304.10-17 Ee) NI MR EAR Regulating shaft complete set 1
18 |304.10-20 RS Shaft bushint(left) 1
19 |304.10-21 ZH AR Shaft bushing(right) 1
|20 [304.10-22 | X ] Differential fork spreader | L |
21 |304.10-23 RX Fork spreader 1
22 (304.10-24 P X Ah A F Shaft complete sot 1 AT
23 [301. 14-43 XAt Shaft bushing(left) 1
24 |301.07-24 B P EES Shaft bushing(right) 1
25 (304.10-30 FERN R BERR Graduation plate 1
26 [304.10-31 LS Spring 1
27 [304.10-32 [i] s W E M4 Fixing cap 2
28 [304.10-33 RO Connecting bar pin 1
29 |21-04308090-02 |4 Jy Shim 2
30 |12-40400525-01 |#ge) | Screw GB818-85M4x5 | N
31 |12-40401325-01 |#24] Screw GB818-85 M4x13 2
32 |12-85600512-01 |25 4t 44T Cam screw GB80-85 M6x0.75%5 1
33 [301.10-11 F2 B 2 BERR b B 4 Bushing 2
34 |23-06005120-09 |#z /4 Washer 1
35 |12-60501222-01 |44 Screw GB70-85 M5x12 1
36 |12-40400625-01 |#2%] Screw GB67-85 M4x6 2
37 [304.09-17 B b Shaft collar 1

20




R PRESSER FOOT LIFTER COMPONENTS

=7
A

1. fa R B3

21



11. 8 ERIER 14

PRESSER FOOT LIFTER COMPONENTS

S| B S REFNO. Z R DESCRIPTION 8L & ot
1 [304.11-01 JE A Outer spring 1
2 |304.11-02 JREAT N 3ifLS% Inner spring 1
3 |304.11-03 JR A Presser spring 1
4 [343.11-12 EETE Presser bar bushing 1
5 [11-00110620-01 | %5 4T Set screw SM11/64x40 L=6 1
6 [21-03208070-02 | H- Shim 1
7 112-90502520-01 |#24T Screw GB821-88 M5x25 1
8 |301.11-01 BN Presser bar shield 1
9 [301.11-02 JR AT B e Presser bar oil shield 1
|10 |301.11-03 | Mpvfie | Limiterplate | L
11 {301.11-04 R AT Tie-rod 1
12 [301.11-05 36 s JRIRAT i Tie-rod bose 1
13 [301.11-07 6 Rl s Shaft spring 1
14 |301. 11-09 W H MR Pressure reguloting cap 1
15 [301.11-10 EEJAl Shaft 1
16 [301.11-11 F AT 40 A Presser bar guide base 1
17 [301.11-15 He S AR Presser foot lifting steeve 1
18 [301.11-16 0 s il 5 Shaft collar 1
19 |301.11-17 o sl Crank 1
|20 |301.11718 | Pk Handle | N
21 [301.11-19 JEEFT 248 Presser bar guide 1
22 1301.11-21 FRA % el Retaining collar 1
23 [301.11-22 A H AT (ZH4F) Presser bar regulating screw barcompletr set 1
24 12-60501222-01 |#24] Screw  GB65-85 M5x12 1
25 12-40402025-01 |SFELpsB4ET Guide base screw GB818-85 M4x20 )
26 [12-40401025-01 |W2%T Screw GB818-85 M4x10 2
27 12-60300520-01 [WR%T Screw GB65-85 M3x5 1
28 [301.11-27 WRET Screw SM3/16"x32 1
29 [11-70111420-01 |W&%T Screw SM11/64x40 L=14 1
30 [301.11-29 WRET Screw SM11/64%40 L=6 2
31 [11-60111220-01 [W24%T Screw SM11/64x40 L=12 1
32 [11-00110620-01 |W&%T Screw SM11/64x40 L=6 2
33 |14-60504020-01 [HAH] Screw M5 1
34 |11-00160920-01 [W24%T Screw SM1/4x40 L=9 1
35 1304.11-35 R T b Presser foot lifting steeve 1
36 |301.11-38 T R 2H A4 Presser foot complete 1 —024H]
37 |11-60090820-01 |J& Jihg4T Presser foot screw SM9/64x40 L=8 (1)
38 32-08440150-09 |5 4L4 bl Seal filter 1
39 [301.11-36 AT R Lever base bushing 1

22




12. 43¢t/ STRETCH NEEDLE COMPONENTS

23




12. PRETHER4E

STRETCH NEEDLE COMPONENTS

S| ES ReFNo. 2 DESCRIPTION = &3 (NOTE)
1 [304.12-01 At Upright shaft 1
2 |301.12-08 Ml - FEAF Oscillating bar 1
3 [343.12-19 ANt Az Bushing 1
4 |24-10000000-09 | JT 1144 &l Retaining ring 1
5 |301.12-02 Mt Needle 1
6 [301.12-03 etk Crosswiss shaft 1
7 |301.12-05 HNELIEFT Connecting bar 1
8 [301.12-07 ETIE AT Lower oscillating bar 1
9 [301.12-04 WVELT 4T Oscillating bar 1
10 |301.12-09 | DELTEARET | Seew L
11 [301.12-10 TR Oscillating bar 1
12 |301.12-11 W e Cam. 1
13 |21-05212121-03 | % Washer 1
14 |32-09440190-09 | 4 3} Seal filter 1
15 |21-12114152-03 |#pg Washer 1
16 [301.12-16 et etz Bushing(left) 1
17 |301.12-17 et B4 K e Shaft collar 1
18 [301.12-16 e Bushing(right) 1
19 |12-40401025-01 [#24] Screw GB818-85 M4x10 1
|20 |14°60504020-01 REF |1 Nut M5 bl
21 [12-85600512-01 |ME4%T Screw GBB80-85 M6x0.75%5 2
22 |12-65601422-01 |#24T Screw GB70-85 M6x0.75x14 1
23 |12-80500512-01 |W24T Screw GB80-85 M5x5 2
24 [11-60080420-01 [B24T Screw SM1/8"x44 L=4 2
25 [12-40401225-01 W4T Oil wick M4x12 1
26 [21-10220232-03 | pg Washer 1

24



13. dzk=5&/M THREAD GUIDE MECHANISM COMPONENTS

25




13. H %= ERE THREAD GUIDE MECHANISM COMPONENTS
S| ES REFNO. &R DESCRIPTION & %3 (NOTE)
1 [301.13-01 ESTEDA L Spring (1)
2 |301.13-02 (RS Spacer 1
3 [301. 13-03 T 4 e Thread eyelet base (1)
4 [301.13-04 JRE 82 Thread guide plate 2 (5)
5 |343.13-10-03  |#EZR Thread eyelet base (1
6 [12-40400525-01 |#24] Screw M4x5 2 BRI
7 [340.13-07 FURS Thread eyelet stand 1 BAYH
8 [301.13-08 BELRAT HhAN Presser foot lifting steeve 1
9 [301. 13-09 FELAT (AL Thread eyelet base shaft 1
|10 [301.13-10 | Je | Threadtensionplate | Qo |
11 [301.13-11 e £ B K Pl Thread tension ring (5)
12 [343.13-10-11  |JeLkizh} Thread tension nut (5)
13 |343.13-10 Je LR AT Thread tension ware sam. 1
14 |301.13-14 HJE| Washer (5)
15 [301.13-15 e 2 s Thread tension base (5)
16 |21-08220151-01 |#AJE Washer 1
17 |301.13-17 Je bk Thread tension spring (D
18 |301.13-18 Sle Thread tension spring (1)
19 [301.13-19 e £ Thread tension spring (3)
20 |301.13723 & WEddige  |seew @ |
21 |12-40400825-01 |W24T Screw GB818-85 M4x8 4
22 [301.13-25 S IRET Thread tension screw stud (5)
23 |11-60111120-01 |#24T Screw SM11/64"x40 L=11 1
24 |12-60501222-01 |WR4] Screw GB70-85 M5x12 1
25 |356.01-01 puRs L Thread eyelet stand 1 AR

26




14. 32535 THREAD GUIDE COMPONENTS

27




14. 32 ER 14

THREAD GUIDE COMPONENTS

S| ES REFNO. &R DESCRIPTION B %3 (NOTE)
1 |301.08-20 PREAT G & Thread take-up lever shaft (behind) set 1
2 |301.14-04 sk Ze b Thread take-up lever shaft (front) set 1
3 [301. 14-03 FHELIT AR Thread eyelet plate 1
4 [21-03208070-02 | [ Washer 2
5 [301.14-21 Pl el Threed take-up shaft collar 1
6 |301.14-43 PRLAT R & Screw 1
7 [12-60300520-01 |#24] Screw GB65-85 M3x5 2
8 [11-00110620-01 |#Z4] Screw SM11/64"x40 L=6 1
9 [21-04308090-02 |# Washer 3

10 [soLlalo-LpemE | Board | (S I
11 [12-60501622-01 |#24] Screw M5x16 1
12 [301. 14-05 MEF I 2R Fower thread eyelet plate 1
13 |301. 14-06 Y2kt 2t Thread eyelet plate 1
14 |301. 14-07 ERTIIPURSTLN Thread eyelet base 1
15 [301.14-08 T e ok 2 40 Thread eyelet stand 1
16 |301. 14-09 (ARERUES Thread eyelet spring 2
17 [301.14-10 NI ek Small thread eyelet base 1
18 [301.14-11 M F S LM Thread guide plate 1
19 [301.14-12 TR Tension bar 1

|20 |301.14-13 | SHELAGIZT | Thread eyeletbar(right) | L
21 [301. 14-14 PRy i Thread take-up guard 1
22 (301.14-15 I e By A e e Thread eyelet guard holder 1
23 [301.14-16 EIFF bk 2 Needle bar thread eyelet 1
24 [301.14-17 X Bk AT Top thread take-up lever 1
25 [301.14-18 PRZe AT s Thread take-up lever base 1
26 (301.14-19 PR ATl Thread take-up lever shaft 1
27 |301.14-20 HRERAT Thread take-up lever 1
28 [301.14-23 PhLk4T Thread take-up pin 3
29 [24-08000000-08 | JT 144 &l Retaining ring 1

30 [210452014101 % |Washer | (S R
31 |12-80300312-01 |#24] Screw GB80-85 M3x3 1
32 [301. 14-28 e 2k 3% Pressure spring 1
33 [301. 14-29 i 2k A Thread reraining plate 2
34 |301.14-30 L 2 B g Thread guide plate screw 1
35 |12-10400820-01 |H&%T Screw GB65-85 M4x8 1
36 |12-40400825-01 |W&4%T Screw GB818-85 M4x8 9
37 |12-80300412-01 |W24T Screw GBB80-85 M3x4 3
38 [12-60300520-01 |W&%T Screw GB65-85 M3x5 3
39 [12-60400822-01 |PrLkAT 44T Shaft screw GB70-85 M4x8 1
40 [301.14-37 S LB LT Tension screw SM1/8"x44 1

28




15. T34k 28&R (1) LOWER THREAD TENSION COMPONENTS(1)

29



15. it &a35R 4 (1)

LOWER THREAD TENSION COMPONENTS(1)

S| ES REFNO. 2R DESCRIPTION B & %3 (NOTE)
1 [304.15-01 Pedam Al Cam shaft 1
2 ]304.15-02 Pl B e Connecting shaft collar 1
3 |41-20301600-00 |7 #44 & 3X16 Spring pin 1
4 [304.15-04 RBNES 2SS -XoA Return spring 1
5 |304. 15-05 ik 2R e Lower thread guide plate base 1
6 [304.15-06 Tk () Lower thread tensioner(bottom) 1
7 |304.15-07 N2 (F) Lower thread tensioner(top) 1
8 [304.15-08 LeLk M gL Thread winder cam complete set 1
9 |304.15-09 LeLk iy Thread winder 1
|10 30415710 ; Akl S I looper thread guide plate | L
11 [304.15-11 M ) Tension disc(right) 1
12 [304. 15-12 Je LR () Tension disc(keft) 1
13 |12-80400412-01 |#24] Screw GB77-85 M4x4 1
14 [12-60250420-01 |JeLEig4T Tension post GB69-85 M2.5x4 2
15 [304. 15-15 JEE L BT Pin 1
16 |304.15-16 B 7 2 Plug 1
17 [304.15-17 T2k Lower thread tension spring 1
18 |304.15-18 INZSURZ YT Machine mounting thread eyelet plate 1
19 |12-80300312-01 | & e 24T Set screw GB80-85 M3x3 1
20 126030042001 |i6]  |Screw GB8t8-85SM3x4 | 1 |
21 |304. 15-21 NI RAT Lower thread tension post 1
22 [304. 15-22 JOR £ 8 i A Thread stand base complete set 1
23 [304. 15-23 UL IS Long shim 1
24 |12-80400412-01 |EH7MBET Positional screw  GB77-85 M4x4 2
25 [12-70400820-01 |M&%] Screw GB65-85 M4x8 2
26 [12-40400625-01 [RZ4T Screw GB818-85 M4x6 1
27 [12-60300520-01 |M&%T Screw GB65-85 M3x5 1
28 [12-40400525-01 |M&4T Screw GB818-85 M4x5 1

30




LOWER THREAD TENSION COMPONENTS(2)

16. TidZ&z55014 (2)

oY/

>

/<% M/

—
N
%1 T
©

) A
) \
L) \
AN 0%
W /o
0

\

31



16. T34 28&R (2) LOWER THREAD TENSION COMPONENTS(2)
FS| ES REFNO. % 7R DESCRIPTION & &3 (NOTE)
1 [356.01-04 LT Nl A A Looper shaft setting bushing(lest ) 1
2 [356.01-05 /N ek C Thread guide ¢ 1
3 |12-60300420-01 |#24T Screw 1
4 |356.01-06 P A Flake spring 1
5 |21-04308090-02 |4 ¢ Washer 1
6 |12-40400825-01 |B24T Screw 1
7 |356.01-08 Fe Belt 1
8 [356.01-12 AN R AR Thread guide 1
9 |12-40400825-01 |B24T Screw 1
|10 [356.01-13 | ERNEE T S Threadguidea | L
11 |21-04308090-02 |44} Washer 1
12 |12-40400825-01 |4] Screw 1
13 |356.01-14 LR S Cam box 1
14 [12-60601522-01 k24T Screw 3
15 |356.01-15 kLl Cam shaft 1
16 [354.02-05 Al R Bearing bracket 1
17 |12-85600512-01 |#4] Screw 2
18 |356.01-16 Bl A Bearing 1
19 [356.01-17 MR G Bearing cover 1
|20 |12-10400820-01 \#ge] Serew N
21 |354.02-04 Bk R A Pulley holder assy 1
22 |12-85600512-01 |4 Screw 2
23 [356.01-18 AR Cover 1
24 [356.01-19 IR B A R AT Screw 1
25 |356.01-20 PR Fabric guide plate 1
26 |12-60300520-01 |#24T Screw 1
27 (356.01-21 ek e Support cam 1
28 [356.01-22 M A BRI R AT Screw 1
29 [356.01-23 MR AT Cam asm. 1
|30 |12-80500512-01 [sEfrdRel Serew ] 2
31 |356.01-24 SE AT P Washer 1
32 |12-80300412-01 |#24T Screw 2
33 |356.01-25 PR Plank spring 1
34 |12-60300420-01 |#24T Screw 2
35 [356.01-26 Tk £k Thread guide plate (left) 1
36 [356.01-27 Ak 2t Thread guide plate (right) 1
37 |21-02705050-02 |4/ Washer P)
38 |12-60250420-01 |24 Screw P)
39 [356.01-28 P AL e iR Setting plate,solenoid 1
|40 ]12-10400820-01 |#g%] Serew | S
41 [356.01-29 #h7K6802 Bearing 6802 1
42 |354.02-05 LI Bearing bracket 1
43 |12-85600512-01 |24 Screw 9
44 [23-06305120-09 |2 24 Washer 9
45 [23-06305120-09 | 4 Washer 9
46 [356.01-13 NI 2R AR A Thread guide a 1
47 [12-40400825-01 |#24T Screw 1
48 [14-60504020-01 |B&REM5 Nut 9
49 |120. 02-16 ¥Rz 9 Rubber plug 9

32




28 LUBRICATION MECHANISM COMPONENTS

17. {33

33



17. imER

LUBRICATION MECHANISM COMPONENTS

S| ES ReFNo. 2 7R DESCRIPTION = &3 (NOTE)
1 [301.16-08 b Upper oil pan 1
2 [304.16-02 MHRERAERES Oil tube subassembly 1
3 [304. 16-03 T I AR Oil tube 1
4 |304. 16-04 VLB wool felt 1
5 |12-40400525-01 [#24T Screw GB818-85 M4x5 1
6 |42-08005000-00 |I% Oil tube @8xp5 L=92 0. 092
7 |42-04002000-00 |7 Oil tube P4x@2 L=22 0. 022
8 |42-07005000-00 |y Oil tube @7x@5 L=260 0. 26
9 [304.16-09 WA () Oil tube complete(centre) 1
|10 [304.16-10 | gLt G | Oiltube complete(left) | L
11 |301.16-26 Sk G Oil tube jojnt 1
12 [301.16-01 HERER S Oil tube jojnt 1
13 [42-07005000-00 |14 Oil tube @7xp5 L=390 0.39
14 |304.16-14 e Oil tube 1
15 |301. 16-02 R I BT Screw SM1/8"x40 1
16 [301.16-03 I A Oil tube subassembly 1
17 |301. 16-04 WL FEEH# Wool felt 1
18 |301.16-07 TR VA Oil tube positionatl hook 1
19 [301.16-09 WL Oil tube 1
20 [301.16-11 P |Oiltwbe b Lo
21 |42-05003000-00 |yi%es Oil tube @5x@3 L=35 0. 035
22 1209. 20-02 gk Oil wick L=63 0.5
23 42-08005000-00 |yHI%F Oil tube @8xp5 L=240 0.48
24 |301.16-16 WA Oil wick nail 1
25 [301.16-19 i 2 Oil tube holder 8
26 [301.16-20 IR MRET Screw SM1/4"x40 1
27 [301.16-21 WSk () Oil rubd jojnt 2
28 |12-40400625-01 |I24T Screw GB818-85 M4x6 3
29 [14-60403020-01 W& £} Nut M4 1
|30 |12-80500512-01 W8] |Screw GBBO-85M&x5 | L
31 |42-04002000-00 |yH%s Oil tube @4x@2 L=12 0.012
32 [301.16-18 R I S BEET Screw 2

34




I PUMP COMPONENTS

18. JHIZR

35



18. MR ERE

PUMP COMPONENTS

S| ES ReFNo. 2 DESCRIPTION = %&3F (NOTE)
1 [304.17-00 MHEREZRES Oil pump complete set 1
2 [304.17-01 A QOil pan 1
3 [304.17-02 T2 I Pl Seal ring for oil pan 1
4 (304.17-03 MHERTISEIN Oil pump (1)
5 [301.16-20-01  |yhZE$Ek Oil pump joint 2
6 |301.17-03 MHERE Oil pump bed plate (2)
7 |301.17-04 Wik Inner gear (1
8 [301.17-05 ik Upper gear (D
9 [301.17-06 Tk Lower gear (1)
|10 [301.17-07 | whdh | Oilpumpshaft L (O
11 |301.17-08 BN Oil pump bushing 1)
12 |301.17-10 MRS L2t Oil pump worm wheel (1)
13 [301.17-14 JEIh A 55 Oil filter cover 1
14 [301.17-15 VBV ASIRET Screw for oil filter 3
15 [31-39035000-09 |07 & O ring 1
16 |279.08-23 4RI PE I 2 QOil filter 1
17 |301.17-18 %) P Seal ring 1
18 [301.17-20 WRAT Screw GB65-85 M4x40 (2)
19 [301.17-21 BRET Screw GB65-85 M4x25 (2)
| 20 |12-40401225-01 |#g¢) | Screw GB818-85M4x12 | Sl
21 [301.17-23 ML) Screw for oil pan 1
22 |12-60501222-01 |#24T Screw GB70-85 M5x12 2
23 |12-80500512-01 |W24T Screw GB80-85 M5x5 (2)
24 |12-60802022-01 |E4T Screw GB70-85 M8x20 4
25 44-00000008-00 |47 Brand 1
26 [301.17-02 [i] 5 Bz Fixing plate (1)

36



19. ¥lEH2 A&/ NEEDLE COOLING MECHANISM COMPONENTS




19. ¥lEH2 AN/ NEEDLE COOLING MECHANISM COMPONENTS

S| ES ReFNo. &R DESCRIPTION L8| g ot
1 [304.18-01 R Lower silicone oil box 1
2 |304. 18-02 P Wool feit 1
3 [304.18-03 T REMATALLE Lower silicone oil tank complete 1
4 |12-40400825-01 | Tk ErigsT Oil box screw GB818-85 M4x8 1
5 |12-70400820-01 |#24T Screw GB67-85 M4x8 2
6 |304.18-16 e Rubber plate 1
7 [42-05003000-00 |37 Oil tube P5xp3 L=20 1
8 [301.18-00 R A Upper silicone oil box complete 1
9 [279.09-20 KKEF Pin 1
|10 |301.18-08 | e S Upper silicone oil fett | L
11 |301.18-09 AREF Upper silicone oil cap 1
12 |301.18-10 IR ER Upper silicone oil box 1
13 |41-20201600-00 |JT K4y Elastic pin 2
14 [43-10250000-00 | 3Kk Oil wick 2.5x80 0.08
15 |11-60090520-01 [#24] Screw SM9/64x40 L=5 2

38




20. {1+ ACCESSORIES PARTS

—— ’,,-22

| f'—:@ﬂ,ﬂ

=-n———_j\"“?9-20

s
11167
@/34

Nﬁ

ﬁ/ss

26

39




20. {1+ ACCESSORIES PARTS

S| ES REFNO. &R DESCRIPTION B2 #3E (NOTE)

1 |304.19-01 g P iAk Belt cover 1
2 [304. 19-02 KRIZET Wood screw D=4.8 L=25 3
3 |21-05310100-02 |#[E Washer 3
4 |301.20-02 JR s Rubber shim 4
5 |304.19-05 PARREETE Retaining ring 4
6 [304. 19-06 LIPS Bolt SM1/4"x40 4
7 121-06416120-02 |#4 P Washer 4
8 22-06000000-08 |ifi 55 4 g Elastic washer 4
9 |13-60163220-01 |/NfAUgR) Hexagon nat 4

|10 [304.0208 | 3 R § Pulley guard completeasm | Lo ] BRI
11 |12-60506020-01 | Bz B ig%T Screw 2 B! H]
12 |279. 11-17 ek Filler 1
13 [279.11-20 g Accessories bag 1
14 [12-60500620-01 [IZ%] Screw M5x6 2
15 [279.11-29 HIA N FHRT-SL. 5 Hexagon wrench S1.5 1
16 [301.20-13 WS FRFS2 Hexagon wrench S2 1
17 [301.20-15 W NFAIRTS2. 5 Hexagon wrench S2.5 1
18 {301.20-26 WS FAIRTFS3 Hexagon wrench S3 1
19 |301.20-27 W NARTFSS. 5 Hexagon wrench S3.5 1

|20 |301.20-28  |\PZNAERTSL | Hexagonwrench$4 | | L
21 [301.20-29 WS IR TS5 Hexagon wrench S5 1
22 [301.20-30 W FARTF-S6 Hexagon wrench S6 1
23 (279.11-22B XA TF 7 (mm) Two-head driver 7(mm) 1
24 (279.11-22 XELPF 8 (mm) Two-head driver 8(mm) 1
25 [279.11-24 B Tweezer 1
26 [101.12-15 B2 J) (R Screw driver (large) 1
27 [101.12-16 —FUBL J] () Screw driver (middle) 1
28 |101. 12-21 H 10445 Oil bottle with oil 1
29 1279.11-19 Fek vt A Silicone oil box 1

|30 |219. 11718 | e ] Smalloilpot |1 L I
31 |279.11-11 ) Catch 2
32 |279.11-12 e Chain 1
33 [301.06-24 PLEFUYX128 Needle UYX128 3
34 [279.08-23 EipivisifA Space oil cleaner 1
35 |356.01-07 Jz e Belt cover 1 AR
36 |12-40401425-01 |/ i & 1% ) Screw 2 AR
37 |12-60506020-01 |K: [if & 14T Screw 2 AR

40




21. k228 THREAD STAND COMPONENTS

41



21. 2k Z2E/M% THREAD STAND COMPONENTS

S| ES REFNO. 2 7R DESCRIPTION & &3 (NOTE)
1 ]279.12-05 LRI Thread stand complete. 1
2 1279.12-00-01 | L E%5E0R Upper tube cap (1)
3 1279.12-00-02  |£kZ8 EHA Column pipe (upper) (1)
4 1279.12-00-03  |ZkEH st Column joint (4)
5 279.12-00-04  |#Z24T Screw (4)
6 |279.12-00-05 | [l £k Thread hanger (long) (2)
7 1279.12-00-06  |5K40 Fastener (5)
8 |279.12-00-07 |7|Zk[El Fastener (5)
9 [279.12-00-08 |4 [ Lk k¥ Thread hanger (short) (2)
|10 |279.12-00-09 |WR%T  |seew | G {
11 [279.12-00-10  |U2ig Nut (4)
12 [279.12-00-11  [WE4T Screw (1)
13 [279.12-00-12 |/ ek Clamp (1)
14 279.12-00-13  |#54 Bracket (1)
15 |279.12-00-14  |iZiE Nut (2)
16 279.12-00-15 | E&#k Column joint (1)
17 |279.12-00-16  |W2%] Screw (2)
18 [279.12-00-17 | KJ#H5E %k Clamp (1)
19 |279. 12-00-18-05| % 4 4T Pole (1)
|20 |279.12700-19 |AAFEA | Columnpipe(ower) | (D}
21 (279.12-00-20  |WZiE Nut (2)
22 (279.12-00-21  |BlirE s Washer (2)
23 1279.12-00-22  |ZHEa Spool cushion (5)
24 [279.12-00-23 |44 Nail (5)
25 [279.12-00-24  |Zk4Lik Spool mat (5)
26 (279.12-00-25 |2k [El4T7E Spool stand base (5)
27 279.12-00-26 |3k H e Snap washer (5)
28 (279.12-00-27  |WZiE Nut (5)

42




8% FABRIC GUIDE COMPONENTS

22. 5%

43



22. 5% EME  FABRIC GUIDE COMPONENTS
S| ES ReFNo. 2 DESCRIPTION B &3 (NOTE)
1 |304.21-01 FE R Thread guide plate 1 BAI-01H
2 |304.21-02 LR AR Upper cover 1 B/-01H]
3 [304.21-03 TF LR RS REAT Hinge column 1
4 112-10400820-01 | %% 2k BARWEE] Screw M4x8 3
5 |304.21-05 TEER SR Shield 1 -024H
6 [304.21-06 o5 2 B ARl Thread guide plate cover pin 1
7 |12-60300520-01 | % £ SHAFHRISET Screw GB65-85 M3x5 2 024
8 [12-80300312-01 | 24T Set screw GB80-85 M3x3 2
9 [301.02-13 WRAET Screw 1
|10 |23-05003090-09 |#xMHkps | Washer | N
11 |304.21-11 AT AR Connecting plate 1
12 |21-05310100-02 |#pg Washer 2
13 |12-60501020-01 [#24T Screw M5x10 2
14 [356.01-03 LR Thread guide plate 1 AZI-011]
15 [356.01-02 LR LA AR Upper cover 1 AR-011]

44




I  SPECIFIC PARTS (600B-02)

23. %H

45



23. £ SPECIFIC PARTS (600B-02)

ES| @S ReFno. 2R DESCRIPTION B &3 (NOTE)
1 | 316.22-01-00 |7ZFZk MR A1 Thread guide plate cover complete 1
2 | 316.22-01-01 |7 &k B S7 Thread guide plate cover 1
3 | 316.22-01-02 |‘PAGAIEFLIR Thread guide plate cover upper cover 1
4 | 12-10400820-01 | ‘T Af S i FL AR R ET Screw 2
5 | 23-05003090-09| 3 14 el Washer 2
6 |304.21-03 ok FREEE Threading cover hinge 1
7 | 304.21-06 o5 £ SRl Thread guide plate cover pin 1
8 |301.02-13 T Lk FRARE A Long screw 1
9 | 12-80300312-01| 7% £k BEMT Al % e 184 | Set screw 2
|10 | 316.22-01-09 |FLFMTAMR | Guidethreadlate | L
11 | 12-40400525-01| FARHRIRET Guide thread late screw M4x5 2
12 |316.22-01-11 |i%A2 Protect plate 1
13 | 12-60500620-01 [2&A7 M2 %] Screw M5x6 2
14 | 21-05310100-02 1% Afi 4L R 4T H ] Washer 2
15 | 12-60500620-01 |47 T 4L24T Screw M5x6 2
16 | 316.22-01-15 [i%Ai S48 Keep off thread press plate 1
17 |301.02-11-00 |44 Presser foot complete 1
18 | 316.22-02 oSk (Jeidi) 44 Bibcock complete 1
19 | 316.22-03 S 1 8 AR Bibcock fixing plate 1
|20 | 11740110425-01 RSk M BURET || Bibcock fixing plate screw SM11/64™40L=4| 2 |
21 | 316.22-05 T3k [ 5 S 48 Bibcock fixing plate bracket 1
22 | 12-60501020-01| &3 [ 1 B S0 ZLHR4T Screw M5x10 3
23 | 21-05310100-02| i 3k [l 52 # S2 ZRu 4T #4[5 | Washer 1
24 | 302.23-12 KAy Long washer 1
25 | 316.22-09 L LR R AR Stopper plate 1
26 | 12-40400625-01 | %52k S PR A AORET Screw M4x6 2
27 | 316.22-11 o G AR Slide plate 1
28 | 302.23-07 2B A Thread stand complete 1
29 | 316.22-13 TR Main feed dog 1
30 |316.22-14  PEsgy | Differential feedeog | T
31 | 301.02-06-01 |%}#% Needle plate 1

46



HITVER S LERELR
17T R D=}

GEMSY GAINED CHINA QUALITY AWARD —— THE FIRST
ONE TO WIN THIS AWARD IN SEWING MACHINE FIELD

2ERSME : 800-8576-822
SERVICE HOTLINE: 800-8576-822

GEMSY =4 TERsER @rEsRIs TEE0AR SARLEETR © & @ (€9

WELL-KNOWN TRADEMARK

Mubk: PEIE&MEBRIFKE6E38S P.C: 318000 ADD: NO.638 DONGHUAN ROAD, TAIZHOU, ZHEJIANG, CHINA
E A E45%F: DOMESTIC SALES DEPARTMENT EPFRR 5%E: INTERNATIONAL TRADE DEPARTMENT

TEL: 0576-88201401 88202041 TEL: 0086-576-88201479 88201471 88207338

FAX: 0576-88202667 88203211 FAX: 0086-576-88202667 88203211

Http://www.gemsy.com E-mail : gemsy@gemsy.com



AS58 Operation Panel (HMI) Instruction

1 Operation Panel Instruction

Operation Panel (See Figl-1) is divided into two area: LCD display area and keys operation area.

Fig.1-1

Digital display area is composed of 6 digital tubes, used to each parameter setting. There are 14 keys
that used to display the key function open or not. Parts of keys have LED light. Table 1 shows function of
each key.

Table 1: Following form is the instruction of each key:

No Appearance Description

Function key: Confirm working, or work with other key.

]

Cycle key: Switch parameter position when change parameter;

Plus key: Corresponds to the parameter addition 1

start back tacking key: Round with single start back tacking; double start back tacking; quad

start back and close start back tacking. The 2 LED on the top of the key show current status.

end back tacking key: Round with single end back tacking; double end back tacking; quad end

IN
SaEl

back tacking and close end back tacking. The 2 LED on the top of the key show current status.

#0170 3L 16 T




Stop position key: Select up/down stop position/Increase thousand bit. The LED at top left

6 L
=] corner of the key is lit if select up stop position.
. Trimming key: Select/non-select automatic trimming/Increase hundred bit. The LED at top left
7
(== corner of the key is lit if select automatic trimming.
Press foot lifting key: Set up automatic press foot lifting/Increase ten bit. Select press foot lifting
8 =l

=) and mid-press foot lifting. The 2 LED on the top of the key show current status.;

One-Shot-Sewing key: Select/non-select one-Shot-Sewing/ Increase Entries bit. The LED is lit

at top left corner of the key when select one-Shot-Sewing.

Free sewing mode key: Select free sewing mode/ Decrease thousand bit. The LED is lit at top
10
left corner of the key when working.

Multi-segment sewing mode key: Select multi-segment sewing mode/Decrease hundred bit.
11
The LED is lit at top left corner of the key if working.

W sewing mode key: Select W sewing mode/Decrease ten bit. The LED is lit at top left corner of

the key if working.

Soft start key: Select soft start function/Decrease Entries bit. The LED is lit at top left corner of
13

el
=
==
12 3
=1
L

the key if working.

2 Optional User Mode
2.1 Operator Mode

This mode is default mode of operation panel, operation panel enter this mode after it starts. Under

this mode, the two connection decimal points will be lit from left to right in orderly during running, (LED

0 I 11— I
showas! - 1. 1. 11, 30 '36) that means HMI is idle state.

Before performing any operation, if the long time does not press the key words, HMI will automatically
switch to the idle state; the previous operations will not be executed.

2.1.1 Sewing Mode Setup:

M Himdmemae— P
Free sewing mode: Press10-*"key, LED show asl—lo ° ° ° = o, if pressL.”_key,

confirm the operation, digital tube display returned to the idle state, and the LED on the top left of the
-
keym is lit .

Multi-segment sewing mode: Presi1l&lkey, digital tube display | bo o o olde lois

o

#2016 ;W

A

p=i




O]

multi-segment sewing status. With & = @ &= (9. 13, 8. 12)four keys to set Multi-segment sewing

mode (The highest 24 segment), then pressZkey to entry multi-segment sewing stitch number of each

_ s -
segment setup status and digital tube display | [ S P ) P

iy 2L

E &= (3. 4. 6. 10) four keys to modify segment index, with @ = W = (9.

13. 8. 12)four keys to modify multi-segment sewing stitch number of each segment. If press @key to

confirm working, the digital tube is lit and display idle state. The LED at top left corner of the I-:ifi Ikey is

lit if open multi-segment sewing mode.

W sewing mode : Presslz@key, 8-segment LED will display W sewing status,

Ij o ﬂ Y e
e ol ol doTlo, pressm = (6. 10) key can be used to choose A B D segment, and

use B = @ & (9. 13, 8. 12)to modify stitches of each segment. After confirmation, press @key,
L]

8-segment LED display will come back to idle, and LED on the top left side of key will be lit.

2.1.2 start/end back tacking setup:

If press 4[E]key or 5key, 8-segment LED will display start back tacking status or end back tacking

status.

| lalshiall gl bl
If press 4key, it actives single start back tackingl 1o S =, double start back

[ — [T} ] 1 _ — 11
tacking lo ™ oldo °|—|-j', quad start back . alqo :.|_|._L, close start back

-
tackingl_L T Iqo T o I—'-I

If press 5key , it actives single end back tacking, double end back tacking, quad end back, close

03 T L 16 WL



il (&
end back tacking (Fig omit) .Press[;](ﬁ\ 10) key to choice A. B or C. D segment, and

use = =1 @ = (9. 13, 8. 12)to choice stitches of each segment. After confirmation, pressEkey, LCD

display will come back to idle, and two Lends on start back tacking key and end back tacking key will light

to show the status accordingly.

o

* When two LED on@key switch off, it means no back tacking;

-
* When LED on top left of&jkey is on, and on top right off, it means single back tacking;

* When LED on top left okey is off, and on top right light, it means double back tacking;

T

€  When the two LED on E.‘.’.&’!.]key are all lit, it means quad back tacking;

Note: We supply only start back tacking, same with end back tacking key

2.1.3 Soft start setup:

L
Press soft 13key, entry into soft start status, the[.akey of LED on top left will be lit active. Press

this key again to exit soft start status, the[.akey of LED on top left will be off.

2.1.4 Press foot lifting key:

Use 8key : select foot lifting status, there are four different status, no automatic foot lifting, as@;

L]
automatic foot lifting after trimming, as@ ; automatic foot lifting if stop during sewing, as!.d;".i; automatic

LA
3 ! . .
foot lifting if trimming and stop during sewing, as. Use[ é]key to choice and LED on the top will show

the status accordingly.

2.1.5 Trimming key:

Use[ﬁkey: select/non-select automatic trimming. LED on top left side of the trimming key will be lit if

-
automatic trimming is selected, as, otherwise, LED off, as@.

% 4 50 Ik 16 1T



2.1.6 One-Shot-Sewing key

Useey: select/non-select one-shot-sewing. LED on top left side of the one-shot-sewing key will be

-
lit if one-shot-sewing is selected during enable multi-segment, as@; otherwise, LED off, as.,

2.1.7 Stop position key

|
Use@ey: select up/down stop position. LED on top left side of this key will be lit if select down

needle position, as:
2.2 Technician Mode

In this mode, technical parameters corresponding to various functions can be adjusted or reset

LED off if select up needle position, aslglo

according to practical needs so that the system may run in the best condition. Parameters setting under

technician mode:

—

Step 1: Under operator mode, press.ﬁkey and G'E.key, the LCD will display Pd - 232, and then set

the password by technician. The default password is D33, and LCD display

Step 2: Use = = (6-13) keys to input the password, and then

—

pressikey. If the password is correct then enter technician mode, otherwise, it will return to

operator mode.

(=] =
Step 3: Change technician parameters by @(4‘5)key3 and .key. The parameters are shown

in table 2.

Step 4: Parameters values can be changed by & & =

I

= (6-13) keys.

—

Step 5: Under technician mode, pressikey, the panel will return to operator mode.

Table 2: Technician mode parameter:

>
g
o
=
\
Vi
=
o
=



Parameter Parameter
Default Rang Comment
High byte Low byte
] oo 100 ~B00 Minimum sewing speed
| 3500 200 ~5000 Maximum sewing speed
c 000 200 ~5000 Maximum constant sewing speed
E| 3000 00 ~=000 Maximum manual back tacking speed
Y =N 100 ~B00 Stitch compensation speed
5 =0 100 ~=00 Trimming speed
Soft start Mode setup:
5 0 o/ 0: Soft start only after trimming
1: Soft start after both trimming and stop
1 2 1~g Soft start stitch number
speed u ] 200 100 ~B00 Soft start speed
System accelerate sensitivity ( Direct drive
transmission can be set up to a large value; belt
| E | ~20 transmission don't set large value or too much
noise and vibration. This parameter do not affect
the electrical)
System decelerate sensitivity (Direct drive
transmission can be set up to a large value; belt
A E| I ~20 transmission don't set large value or too much
noise and vibration. This parameter do not affect
the electrical )
0 1800 00 ~3000 Start back tacking speed
| 1800 £00~3000 End back tacking speed
c 1800 £00~3000 Continuous back tacking speed
Back tacking E| b 0~10 Start back tacking stitch compensation 1
setup Y 2o 0o~70 Start back tacking stitch compensation 2
5 cb 0o~10 End back tracking stitch compensation 1
B cd 0o~10 End back tracking stitch compensation 2

3L 16 T




Parameter

High byte

Parameter

Low byte

Default

Rang

Comment

Pedal

r
L

[iel3

Pedal Curve mode setup:
0: Auto Calculated liner Curve (According to the

highest speed automatic computation)

Speed

Pedal forward angle

1: Two segment liner Curve. (You shall be free to
set slow start after fast or fast start after slow, the

parameters "31" and "32" cooperate with use )

Speed

Pedal forward angle

2: Arithmetic Curve ( the parameters [33]

cooperate with use)

Speed

> >

Pedal forward angle

3: S curve (the operate control is very well, slow

start after fast )

Speed

Pedal forward angle

b

7

7




Parameter

High byte

Parameter

Low byte

Default

Comment

Two segment controls the speed slope: mid
turning point speed RPM(two segment of turning

point speed], the parameter[30] set to 1 effective,

Speed

Mid turning

point speed

edal for angle

=

Two segment controls the speed slope :
mid turning point of pedal Simulated value, the
parameter[30] set to 1 effective, the value is

between[38]and[39].

Speed
mid turning poind
of pedal Simulated
Pedal forward angle

Arithmetic Curve supplementary parameter :
the parameter[30] set to 2 effective,
1: Square (the low speed control is very well,

slow start after fast) ;

Speed
Pedal forward angle

2: Square root (Responding speed is fast, fast

start after slow) ;

Speed
Pedal forward angle

|

=
P
b=

7




Parameter Parameter
Default Rang Comment
High byte Low byte

Pedal trimming position set, See 2-1.

Y 0 O~ 1024
(the value is not higher than the parameter [30])
Press foot lifting, See 2-1.

5 00 O~ 1024
(the value is between[34]and[36].)
Pedal back mid position, see 2-1.

B HED O~ 1024
(the value is between[35]and[37].)
Pedal step upon running position, see 2-1.

1 HED O~ 1024
(the value is between[36]and[38])
Pedal low speed running position(upper),see 2-1

B BED O~ 1024
(the value is between[37]and[39])
Pedal simulation the largest of value, see 2-1

| &0 O~ 1024
(the value is not lower than the parameter [38])

A 100 0~B00 Pedal press foot lifting confirm time
Run to up needle position after Power on:

0 o/
0: no action 1: action
Automatically reinforcing functions chose :

(the machine head is not automatically
o/
custom setup LI reinforcing functions, the best way is prohibit)

0: prohibit 1: allow
Back to sewing by hand when the function mode
selection:

= 0 o/1
0:Juki mode. In sewing or in the end of the action
1: Brother mode. It acts only in sewing.
Special Running Mode setup:
0: operator select
1: simple sewing mode

E| 0 o/ t/es/4 2: calculate initial angle of motor (do not uninstall
strap)
3: calculate motor/machine head run rate mode
(synchronizer, do not uninstall strap)

>

g
©
=
H
=
o
=




Parameter

High byte

Parameter

Low byte

Default

Rang

Comment

Torgue boost up at low speed :
0: no action

1~31: 31 levels Torque boost up

Stop pin mode:
0: Constant speed tackle mode (in the belt
transmission, Parking is not precision)

1: back pull mode (PMX)

[}

[

Command button to fill half-needle time

5
[}

Command button to fill a needle time

Operation

Translating Parameter

0: no action

1: Download parameters( the panel will
parameter from panel to controller )

2: Upload parameters ( the panel will parameter

from controller to panel)

1, 2, XXXX

Restore storage parameter(Only restore
parameters to operators, and vendors and
maintenance )

Belt flat 1000/ Direct drive flat 2000

Backup current parameter as user parameter for

restore (restore)

Note: Above such “6x "parameter to operate is not saved.

SERAROE
ITARIETRE
EFEIETHE
ORI E R E

el el (o] e K

SCHE RN B
3AFIEEN B

Fig2-1 Pedal action parameter the position of the diagram

# 10 71 3k 16 1T




2.3 Administrator Mode

In this mode, various solenoid parameters set can be regulated according to the practical need so that the servo

system can

Step 1:

Step 2:

Step 3:

Step 4:

Step 5:
Table 3:

normally run on every sewing machine. Parameters setting under technician mode:

Under operator mode, pressﬁandeys to enter administrator mode in LCD P4—2300,

—_1 111 =l
The default password is 3200, and LCD display as =, Ll LI o,

O

The password is entered using =

(6-13) keys, then

—

pressﬁkey. If the password is correct, enter into the technician mode, or return to the operator

mode.

= =
Change administrator parameters index by @@ (4. 5) keys and . keys under

administrator mode. The details of technician parameters are shown in table3.

Y ED 5 B

= = (6-13) keys.

Parameters values can be changed by

Under administrator mode, pressikey, the panel will return to operator mode.

Administrator mode parameter:

Parameter Parameter
Default Rang Comment
High byte Low byte

Trimming

mode

Mode selection for timming sequence.
0: According to the parameters [03] setangles

is trimming, until up position delayed [06] time off.

1: According to the parameters [03] set angles is

trimming, until [04] set angles off.

c
o VAVEN I 4 .
2: According to the parameters [03] set angles is
/3 trimming, it delayed [06] off.

3:Down position signal delayed the parameter[05]
set angles is trimming, it delayed K061 off.
The start angles of trimming (relative down

E| 10 5-353

position of angle)

%11 70 3k 16 1T




Parameter

High byte

Parameter

Low byte

Default

Rang

Comment

The end angles of trimming (relative down
position of angle, Need to greater than the system

of parameters [03] )

Trimming start delay time T1 (ms)

L

Trimming end delay time T2 (ms)

Tension
release

Wiper

Clamp mode

[}

[}

o/ t/e

/374

Mode selection for tension-release sequence:
0:According to the parameters [11] set angles is
tension release, until up position delayed [14] time
off.

1: According to the parameters [11] set angles is
tension release, until [12] set angles off.

2: According to the parameters [11] set angles is
tension release, it delayed [14] off.

3:Down position signal delayed the parameter[13]
set angles is trimming, it delayed [14] off.

4: Up position signal delayed the parameter [13]

set angles is trimming, it delayed [14] off.

ca

5-359

The start angles of tension release(relative

down  position of angle)

300

10-359

The end angles of tension release (relative
down position of angle, Need to greater than

the system of parameters [11) )

|-999

Tension release solenoid start delay timeT1 (ms)

1-999

Tension release solenoid up position delay time T2

(ms)

selection for Wiper function

0: off 1: on

Clamp /Wiper delay time ms

Clamp /Wiper holding time ms

¥ 12 T 3k 16 1T




Parameter Parameter
Default Rang Comment
High byte Low byte
B 50 1-999 Clamp /Wiper revert time ms
Thread Clamp function:
3 0 0/ 1
0: off 1: on
A 100 0-358 Clamp start angle
b cid 0-359 Clamp end angle
The automatic test mode selection :
| 0 0/1
0: order stitches  1: order time
The safety SW alarm confirm time ms(the same
c 300 0~ 1000 | way does not distinguish between direct-drive
Stop mode E| ) }
safety SW and flat lock trim of protection SW)
| = 0~ 1000 The safety SW restore confirm time ms
Motor rotation direction setup:
H 0 0/ 1
1: Forward O: Reverse
motor/machine head run rate: 0.001
(if automatic calculation of motor/machine head run
0 1000 0-9999
rate has done, the Parameter value in control box
Machine head maybe different with that in HMI)
y
parameter Up needle position adjusted angle (compare to up
c 0 0-359
position sensor position excursion)
E| 115 0-353 Down needle position mechanical angle
Y | |- B00 Press down delay time(ms)

2.4 HMI version number and its parameter modified mode

—

During HMI idle, Pressﬁ.key, then press[L]key, HMI entry display version number interface, such

1 1 rir =

as see picturel—l. T oI Lal_ls LJol_Jo. HMI return to idle if pressﬁ. or no press the key after

regulate time.
After HMI entry display version number interface, if pressEkey, then press[L]key, HMI can entry

% 13 T 3k 16 1T




I Y N T Y I I I

itself parameter modification interface, and show as . lltl_. I—lol_1s It can be used to

modify the parameter index and the setting value, through the number corresponding to the up and down

keys. In determining the parameters according to pressE key to determining modification. HMI back to

idle if no press the key after regulate time.

Table 2: HMI parameter

Parameter index number NOTE

01 retain

02 retain

03 retain

04 retain

05 retain

06 In any condition, if the custom is not to press the button in a specified period of
time , it will automatically exit to the HMI idle state, parameter index 06 regulation
of waiting time. Adjustment range 2 ~ 10.

07 retain

2.5 Monitor mode

(=] =
During HMI idle, Pressikey, then press@key, entry monitor mode. Use @@ (4. 5) keys and

. keys to switch to watch the parameters. About the monitor parameter, please refer the sheet 5, HMI

will back to idle if no operation after regulates time.

Table 5: monitor mode parameter

Parameter Parameter
unit comment
High byte Low byte
Monitor 0 Counter stitches
status ! Counter trimming
c I} \ DC Bus Voltage
! RPM Motor speed
c 0.01A One phase current
| degree Initial angle

¥ 14 T 3L 16 1T



H degree Mechanical angle

5 — Sampling value of pedal voltage

= 0.001 motor/machine head run ratio

1 hour Motor total run time

B —_ Sampling value of potentiometer at machine head
E| 0-1 — History Error Code Recorder 8

2.6 Wrong warning mode

If the HMI detects something wrong from controller, it will jump automatically to warning mode, and

= — — — [T
show error code seel—ol ol o ol tol_lo During wrong warning mode, the user can set

technician parameter change, administrator parameter and HMI parameter self-change or monitor mode.
Exit these modes not back to idle but back to wrong warning mode. It will return normal status after fixing
error and resetting power.
2.7 The external panel insert mode
When the external HMI is inserted, this HMI will stop work and the digital tube and all LED are lit.

When the external panel is pulled out, after about 2 seconds, the panel restores to work.

3 Control system restores storage parameter
3.1 Restore storage parameter for factory of control

b |
Step 1: Under operator mode, press [Pand "= keys, LCD Pd-D803; user require to type the

passport.

%[4S 2|
Step 2: The password is entered using @Lm‘%@@@[;g (6-13) keys, then

pressikey. If the password is correct, enter into the technician mode, or return to the

operator mode.

-]
Step 3: Change administrator parameters index tol62Jby @@(4\ 5)keys and . keys under

technician mode. Restore storage parameter for factory of control can be changed by

x2S F 3 Vi
@Lmj"@]@@@[;g (6-13) keys, usually there are four valid bit.

Step 4: the parameter confirms correct, pressﬁkey until the LED start flashing, release ﬁkey. HMI

and the whole system restore storage parameter.

% 15 71 3k 16 1T



3.2 Restore default user’s own parameter
The parameter [63]1 of HMI can be used to set the customer’s own parameters, following methods of

operation :

Step 1: Under operator mode, press [Pand = keys, LCD Pd-D803Q; user require to type the

passport.

Step 2: The password is entered using @@@ (6-13) keys, then

pressikey. If the password is correct, enter into the technician mode, or return to

the operator mode.

"o e
Step 3: Change administrator parameters index to[621by @@ (4.5) keys and . keys under

technician mode. The value is changed lor 2 by &= &= (9. 13)keys.

Note: If it set 1,when you want to restore the parameter,enter into index £62] and set the parameter 1;
when set 2, the parameter enter into index [62, set 2.

P

Step 4: PresslL.” key keep 5 second, HMI and the whole system will the current parameter set restore

the user to customize storage parameter.
When the parameter cause to the control system error, the user can restore the custom of the
parameters, the methods of operation as “4.1 Restore storage parameter for factory of control” .The

—

parameter [62] is changed lor 2, Pressﬁkey keep 5 second again, the system will restore the user to
customize storage parameter.
Note:
1. After power on, HMI only download operator mode parameter, but not technician and administrator parameter. If
all parameter is needed, technician parameter 61 can used to download all current working parameter of HMI 50.
2. If restore other parameter of HMI storage, technician 62 can be used to make it current working parameter, and
download initiative.
3.  After single parameter modification, HMI will download the value that is different with old value of parameter.
4. Recover default parameters, the system the best in the clear once again.
386P00480
2011-11-8

AR

% 16 T 3L 16 TT



0

POWERMAX®?

ASES5A
TN QMR HIEs

Industrial Sewing Machine Servo controller

{ERREADH

User manual




Pt 22 e el R R W) AS RIEEASHA RSB

L T R s 1
Lo L B GRAIA eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeteeeeeeeeereeeees 1
L 2 B BB ERE e 1
L R S I oo 2
2 3R EEMRIBAIRGE et 3
2.1 BRVEEMRBYEINIREH. oo 3
2.2 1REEIRSIRBRINEEROT oo, 4
3 R RSB BIRBE - oo 6
3 L BB TN oo 6
3 2 R R S R TR IR oo 11
3 IR ettt 11
= T TR 11
4 BEBRTIBEIRVETRIE oot 13
O B (=12 YT = SRR 13
4.2 —BBIMENR FRKBEUB oo 13
4.3 BIIRREBUBTIZE ..o 14



Pt 22 e el R R W) AS RIEEASHA RSB

Al

ERRBFARNRARPFRRABEMEERAD, BSE
R, HADBZIEWISYIBATRLZEIRIE.

SF

ER

A oERATEECENIRS, B2BMEMAER.
ERPEEEEARNRINNTRRBZEETRNHREN, BEHEI S
BRAR

ZE2EM
© AEERAARTGZAL BERR (TRIRADY MAEReVEINNRIRED.
© NGB EZNEWIBYIBIAZIRZRKTIRE,
© BREZBEBINERIRSE, UG LB T HAZHISSMAREIRNIE.
© BEARAERR 457 UIESE 0° UM EUAAERA.
© BARBETE 3052 FEE 95%U BB EXKINREEIDAEA.
© REEBIENEMBAN, BERHABRIRIEBIRER.
NELETHMEORSB I, Bl TR, BRANENEAMWIIFENOINS
KB RWER.

- PTE4£ERNSERY, NBAATRETNT, SIER.

© HTIEORFTEE DR, WIXHABRHRIEBIRER. ZHBEESE
Bk, MIRKMBIRADWEOIFTHZHIRE,

© AFMPRE A FSZURLZDIRN, WIDTRHTEES, UREN
NINREIRE .

1 R

L1~ @M
Feils AHE5A EBREBE AC 220+ 20% V
EERSME | 50Hz/60Hz | BABBINE 550W

L. 2 BOERHER
IR ALK S ERIER LB RT B B EXI M OVBE E, SIBESMUE 1-2
Pime R, BREBREEHBE.



Pt 22 e el R R W) AS RIEEASHA RSB

B1-1 AS RIUEHESEE
OHLKRAT; @ BN,

H1 3 FE B
'y 1wﬁ§ﬂmﬁﬁv o IE 1 |VDD (+32V)  +32V z
v

Al VDD (+32)|  +3V 4

BB B2 1 58 X 4 lond (+32v)| 3VEIEM &

k* 1| Pedal mn&%ﬁ*ﬁ#mﬁ% 5 |GND (+32V) - -

2| GND S5VEIF i 6 (VDD (+32V)|  +3V 7

58] vee +5V o[l |7 _|voD (+32v))  +32¥ =

LHEE], 4 o|Om|2| 8 X |A a

5 ‘ﬁg%j 9| BX | HEBEmEH% | %

6 200|5| 10 | piva - -

dEElR] v [FREEE| ®

— |12 | DIVt B #

B PR AT 13 DF TH% I

S GND | GND 4] X et 15
ZIijhemc +H2V

g —

1-2 ZilssEORENX

L. 3 EL&SEM
IWRRIES A0 T2, BERONBSTIEARTUR L. F@BBERRA
{eFERI, WRIREBIRIGEE AC ARDZE I RN, RANEIDENERE,
ZLBSVIRERZBNLZ2REINE, MRIEZZEAE, FIBLEHIRS

BB,

A\ FIBBR%. 55%. BhASBANITERETYRERSNIERL, DIRIRGA
Z2!




Pt 22 e el R R W) AS RIEEASHA RSB

2 BFERERRNA

2.1 BIFERNE %A

REAZLIERT, RFERNREBFEIETRLRINENEN. SHSH.
HI/BEZIRE, UKGEM. 2. 5%, BRELSRETN. RIFEDRRE
IR Bt BRE 2-2 Fizm.

@G G O @ O \
T e e £ )

AE BF ¢Ge E?}'HI@

EREEEET °H-B-B-H-8-8-8
cessae © il WA 11 3k ). -
— RO O OB O R O R [V ©)
B2-1 BFEERINIRE B2-2 BEERRRETRRET
= 2-1 BRFERRBIERITE R RA
RS S ik
©) SFEIEEAYL
® NS
©) BINE%E
@ IENIIEE:
® BYEREIRC
® T/ SHERT
@ B /BI5EM
chigEE16EM
(©) higiEE MEE
higiEE H2E
@ Bh%
@ L
&) B
@ DENEERLRINAE
® Syl
® R INEE
© JGREIDRE
&R
® RIBTEET4E




Pt 22 e el R R W)

AS RIEEASHA RSB

2. 2 RFER SR BRIDAER A

= 22 B MERIDEN B

Bs | s | 2R AR
SN | et T, miass \S5Est, SERT, BIERREEN
1 IRTI N, & S RI\o ZHUIRI\ N, & S,
BEDE | RO—RER. 1, FISHEHRENE FRIASTE.
BRI
) Ripaue | TREARETRTILRE, EFIASHE. W%\\%Eﬁéﬁo B4
KT, BHSHE, BIR, RESH, BR—R BO—RER.
Feai ]
RANTESHN, ENRBEHDEENRE SRH—R, ALK
N B TIFETRER 118 SSMRBEETAELSHEER. fINE
3 RINE% | sl mm@EelVis ek, RS REmRmR. BN ERY Y
e g BINAIELRE, EENma®ei@ @ meias A, b BV
%, SRIAFHHEDE 0°F XURL 0715 . MEER FILRRTEIIBRYG
BISIIAL. SHMRE, BHH—R, SHS0 1.
RANTESHE, ENEREHDEERE SRH—R, A%HE
B TIFETRER 118 SSMRBETTEELSEEBAY. 508
A BEE% |l sneeWilsarrss, SRS RBmEs. B Znwe)
© e NEEERE, wEunn®aen®:ORTBRiaE . D Doy,
SRAEHEUTEE 0°F XURZ 0715 5o MI4ET T ILRR R AR B S REIS
INEETEE. SHRE, BH—R, SHSF 1.
s || xan sz, SRS N 5, ORATEEN, B TUEHe
) X, HEAXAREINA.
sru | ESRABET, mTRR HRRDROSS, FHERREEN
6 g | BT SRR RO IR LA RO B B
TZEER, RPDEE TMARIAEXA,
@ | P | wrze wrenillss, zesgossamsEne. &
MR | m—TzEmER, RPN DEE S HSERIE.




Pt 22 e el R R W)

AS RIEEASHA RSB

Fs o | sm Lz
o @ | Bee | erae weer¥idas, senssomeEwen, B
EHR | TUERER, ROXANAGOMEENDLE.
. wEMR | RTZR REROR w5 RERSHEY, BR—TZENE
NEDST | W, REXARSHIE. KRR, TiHLED T=RSE,
ATAAPREENRAN L FRHIEE, ST, J-,
e Yy . L N -
0 | Q) | B | e s, meTRE, as, RENTEH. BAT5R0E
H2/5, RPBEEE LEHIL.
| @ | mmee | TREAEGNER. ESREEAT. K ESHAEN, 0w
@ | ' | e umsuson. Gcms, EONESHSHE.
SEVEN
2| @ | | EREEE, O LRSS L,
3 SHEL | pTun, RSROE SR, FRSTMAIETY, BE— X
% | DA RETBNATE.
BT, REBIRT BN, ROPLERINETE, BE— TSR
14 BB :
T | mem, seREEvERDE.
e | BT RERERER, ERRATEEN, By TSRS
15 =g
. RBTBOAIE.
" RISEH | o, RRER e, SRRSEHANESE, BE—T%
‘ % | BWER, =EXARETHEE.




Pt 22 e el R R W) AS RIEEASHA RSB

3 RASHRERHA
3.1 SEIR

I BIRS, 2@RTnAssE;

2. an@®Oen®a, gunsssrensE. 20O ®g, Ta)\s83

RBUNSHIE; u
3. };?ETJBD@%%%@%DEBD@%%@@BDWEE&%@%@I%;

4. ZBSHEBDRE, SHREBAUF. KN, ZS8, REEBN, FEABAG. 5% S BRESH

FE, RO—ARER;
5. swERT, #OR, BRERRE, SRS,

SRS | SEEE | ALE SHER opad
|00 I00~B00 o0 | RERE
o COD~S000 | 3500 | B455E (2BER5RER)
I 200-5000 | 3000 | BKESER
103 200-5000 | 3000 | SHAERSRR
(o4 \00~B00 200 | ANEHRE
105 100~500 250 | BSEE e
16 IS REEIEN
D/ | 0 0: [XEI%/EBI8RBN;
1: B%/E. DiaELHE8REHN
o1 -9 c IBREEHE
|0a 100~B00 OO0 | ISRRSRE
. L | OESESHIAME | (BEME, BIEBARRIDRE
115 i~ g [} %) )J[l
I g | BEMENIMG 2 (BRGME, SESARTRIN | 45%
- )
FEEIRALART -
0 e 0: BIMAMMNE (RERSREMNTE) B
. 2|1 mER; .
130 h 2: FRIE; -
3: S Aldhsk
131 200~4000 000 | MERRIE: PEIRE RPM (MERRERBVEITRIRE)
132 - g | POERRNE: BTN (B 18 2139 382
L I 1 I “Ej)




Pt 22 e el R R W) AS RIEEASHA RSB

BRI :
133 1/ | 1: ¥odhsk;
2. Fodh%k;

1]

134 H 0 BIRBIENE

135

]

300 RAREERIE

]

136 HED BIROPAIE BIRREREN

137

]

138 580 BIERcTUE (LR)

1]

o e o o s

1]

= HED BIRBIRC TS 4-1 Pfiizo
|

139 962 RIFELERAE

I 3E I~E00 100 BIL/BICEMERNE (RK)

BB T

14 o/ 1 |
0 / 0 13

FEaiTEI:
0: BRETEE (ER)
1. BREERN
2: NEBHABA RFERENTRH) SR
3. BEMIER (FRERHERSE, BAER | g
)

[}
~
~
¥}
~

143 0

[N}

EBAHURRADDIDEETT X -
0 IESINEE;
1731 {RRNISE RIS

14y

[}
]
L

]l

143

jma]
]
[m]

d IR TTIEYE (100us 41

150 i~ 100 ! THEHETDRELLPHEIRE

[

151 ~9995 ! T ERIREE

SR
0: Rit#r

1: RESUBRITE, BB E MBI

2 IREFEUERITY, ARG EHERY

3: RESUBRIE, HMRBIREMEL, AB |
SRR RN L6 P RRBHNEHIL B3t
4 IRETEOBRTY, HERG DRSS, ME
SEHRMIE RN 60 P SRR ST

5. IREFEUAIBIE, HARERLRE, 845D
SEREE

6: IREEUBRE, HERCRLRE, WAGD
EEE

TR

&2 O0~B [




Pt 22 e el R R W) AS RIEEASHA RSB

153 I~ 100 ! THEETDRELLPUEIRE
154 |~5933 || iR
THEEIR TG R :
0: R
L THEEEBIBIUT AL, THUREEERITE
.y 0 2: HHHAUB R, TTAURSEMEITE

3: HREEY, HEREDEEMEL, A
155 SIEEIERDR LN P BREDEIIE. |
12 HESEEUE, HAREDAEMEL, A

R IR RS EIR 60 P SRS EhEH =l
- e C | XL 1/2/3/4 SeBREEATIR SR LIS (0 M ns
. B NI, 11500, Ins FEBAT)
. . o | RI5/6/7/8 SeRRET RS (0 D ns
A1, 1LL0. Ims NEEAT)
- o | HHTATR GRS
- B (0THB, 1 ATHR)
IE0 0| EANEe
SRR
. e RIEL
1B | o/ t1/¢ 0: ToanfF;
1: MESH, (IR
2: %_j‘y
HEBE .
- ) RERHISLT S5, HESNN SHREBLEE

XHB2Y, RESHATME,

BB TIRTIGER -
200 n/i/e g 0: PER;
1: Mg (TEMESL%: B3 EEER%)




Pt 22 e el R R W) AS RIEEASHA RSB

B FREiR :

0: 203 SSHMAERETSIMHTIL, EEL
RH/GREN 206 SHFMEENE T2 R 1k,

1:203 SSHMIEBETSIRMHTIEL, EE 204
SSHAMRERE [TEI ML,

2: 203 SSHEMATRE [TSIRME T, TN 206
SHMEENET2] N1k,

3: NEHMSSGER 205 SSHAMLENE [T1]H
T4, FENY 206 SHPMEENE[T2NEENER
1k

4: BB LHIESBER 205 SSHAMATNE
[T11HTEDE, FEN 206 SHFMEENE [T2REN
BRIE, KEBDRIFETHREN. B
5: HEITHIESBRIFHSETUIEIMIEE LB -
b AREIER 205 SSHEMAENE [T1]GH{E 206
SHMIENDENE[12]. (KBOBT—KFE
A, MTL5 T2 REERLHIFLNO0)

6: 203 SSHMATRE [TSIMFTUEARZE
{25 1. RBIER 205 SSHFMRAEN B [T1]/FHEE
206 SHPMEENDENE 121,

o/ t/72/
cie 3/4/5/ I
&)

co3 5359 o BIATTEAE 1S (BT FHHuUBE) (FF)

WALRME B (AUF FHIBE, BATFS)
(PE)

caod 10-355 it

205 1999 i BIZLFFASSENY T1 (ms)  (4048)

c0b 993 =] BIAERTEN T2 (ms)  (FA%8)

cll 5353 €5 MRS HAE LS (BT FHHIAE)

FAREBHBRSRABE LE (BT M HHIBE, T
FLS) Ak,

2ie 10-3539 350

23 1533

FALREBHEA B ENEIREYE L1 (ms) 4k,

2 I~999

[

FALREBHEEA EEHOIBERINE L2 (ms) etk

216 I~933

[

IRE / BLERNE ms BE

211 ~999g g R / PEFFENE ns

2 18 I~5933 50 RE / PEEREE ns




Pt 22 e el R R W) AS RIEEASHA RSB

2IC 0~5999 0 RXFFUEEE ST ms
2 id |~9399 S0 | RNUBEEIE ns
2 IE H1-359 150 RENERISRETHBE
el 200~3E0 IR0 B GRILE (TSKIBILORITIEE)
2e | O~c-0 g BIRIRERE (RSIEREEN)
LEEFER:
0: XINRRIBEEINEE
ccH 073 0 1: RR2ETFERousE
2: RBETF LU Z 0k
3: BREF T .
(5
aac g - LREFRISRSEINTH (RBRE SHEUREAR
S T | B SEOEATIES)
LREEGEBM:
2ch o 0 0: NOBBn, FTEFLB;
l: ESHBEGUBERREY
2l cO0~3&0 J&0 e EHAMIEFR
BB IR  (FIEMIBERIRE)
231 o/l a 0: BEHH;
1: FiNE (x100ms)
a3a O 1000 0 ZEFRBERANE ns (RXDEREE TR0 Fiat
A DRIPX, S—REHR) -
233 O~ 1000 0 REFRIREFHARIE ms
EBNEED :
23H o/ 1 0 0: 1F%:;
1: RE:
EBAL/HKIERIEL : X0. 001
240 0~9939 oo (WRBENHBRITIERILL, BHISSNENZS TS
HMT _EB9R@E)
HLLAH
HEHHIBEBE (BT LRSS R o
242 0~359 0 KK
%)
241 0~359 15 | MREIMEBE
244 0~B00 = WERIERNIE (ms)

10




Pt 22 e el R R W) AS RIEEASHA RSB

241 0~2000 0 IDHIREENE (M) 0: XMFLLINEE
BRE. BINETRE UMKN)
0: XA INAE

c48 O~40oo 0

3.2 hFSHR

SRS SHFEIR SRS SHFER
oo HEOH 026 MKIERELSEIRME
oll THAESR 0en EBNEEITHRIE (Hour)
ol2 MNAERRE 028 MNARBEDEREE
013 RS 0cg DSP ZRIARRAS
020 BE&BE 02A BN 1 REHE
02 | MXRRE 02b BN 2 RIHE
oee QEED =] IR EES
023 eRE ned QP BIRTS
024 NHBAE 03n-03n RS HEES
0es BIRBEREE

3.3 ZeRE
RERD RIBEX RRIEH

ALA- || moER | zregswiuRe. BREDD

AL AR -2 | istume | RFHEEOEMELR, 2P RUBUSREH S
ALA- 3| e | aRHHSCEMILR, %P ROEEREHSHIH
ALA-YH| zzez | seTecesss IEREREERS
ARLAR-5| issen | mrTrasicms DR BERs
PoHoFF | wmier | B5E30 DESHIFORTX

ArN UP |porxme | 2Ex BRPOFXER

3.4 tRERBR

ERADNRBEAIRE, BEHLAEWINN:

1. GWRAVSSHERARSEERES; 2. WHABRIVARDNE; 3. WMARE
B REER.

11



Pt 22 e el R R W)

AS RIEEASHA RSB

SRR REBSY RN
Ere-0 BIESTR | XORASE, 0 DEENEEDE, BHREREERTIE,
Err-02 ST BERTHIES @A 3.
TR, REBADEEERSRE (LT 176V). S05R
Err-03 RORE | R AR RS S S A E. SO RN RS,
SIS REESTIE, BEREHSIE TS,
Errdd | mnmmE | |EFRESOR REHABREEESRE (BT 260) . B9
— B RS, EED RIS A S SRS, SammE s
Err-05 SONEE |5, SansIRRErsTE, EERsHSag 5.
S ASDE, RSOOSR B, RAENE. RASNS,
Err-06 | COMAOENE |SEURNES. BATREESA% SRETE BERms
B EATS.
SRASBR, 20 DEERSEOENSERSEER T S0
Err-07 | emtnmmssE
" BREAOBHE | e L, RO RSB T,
T IR, RE R NN EAEE. 1. R, 2
Err-08 S | SERMMBSEN L. SR EEBAGREERTIE, BER
IS BT
X ARADE, HEDRIR OB SINEE,
Err-09 |5 =S
" MEOBHE | e R RS, B REERTIE, BRI BN T
| karnErornEnEas ke, NE. KR, SEREER
Err- 10 HMI @ - . .
EEBRS. BIREEATE BEREHEIE T,
et | s | BN ASERE S RHBNEAR S, SRS EREE
THESTR | pRs. BOTEESTE EEREHSITEN .
TR
rr- 12 | PRI s ermenoo . sonum, sEReREE .
ARG, BB BEE R BNINE, RERELR
Err-13 HALL =
" PSR | ez, = REERTE, BERRHSIE .
Err- |4 DSP i35 EEPROM #H(f&
Err- 15 EBHBIRIRP
ERRABE, 30 DEEBES, BOREEATE EEREE
Err- IB
i AR SEHBATTT
Err- 17 |HMI RS EEPROM g7
Err- 18 BT E

12




Pt 22 e el R R W)

AS RIEEASHA RSB

4

RIFRDDREIRIE 1783
4.1 FERETIER

SHRAATEMELE, TRERBEINRE LI
B @R, 87 100-0000 2%, #EDg,
BRI 024 SERSY, REFTRUTAE, WHO
° ROUATE N RASEIERAN_LEEHITE.

Monitor

024yd 24

ETH: BTFR, AT LR UBERFERE

2|1 INBBNE, W RERENERG_ EEEHL, 0
024-0124.
Menftor
- E=45: } , O,
3| B 8 L‘ B B 8 B ‘ E=F: L%, BROR, BNAREBES

®, HEHTRESR. SEEOREE.

4.2 —RMENK RS¥E

Menttor

oevoooo

WRFBIREN N ROL2Y, THBUTHE:
s i, 877 1000000 2%, B@g,
BT 024 SIS H,

B KIZBEHIR 3 WL, FHis—RMENK
[RSH, RBFIEL, RAEEAMESH, M

I HIESU)ZDRTEB SR BIRF ERIG ko

3

8888888

HHEBETE 8, RBPNK XSHIRETM.

13




Pt 22 e el R R W) AS RIEEASHA RSB

4. 3 IR REE FRE

BIREARTHEBRIMAUED (136 SSH) 6, RIBARKREQ (137 SS4) 71
IBIRIREY), HKERIREQ (138 SSH) HBNR, BRRE® (139 SSH) KEF|
RESRE. QORZEBEFEERE, OORZENTRBRIRE;

1, ZHBERBIMIBAED (136 SSH) 718, ZIEGEKREG (135 SZH) i
SEMBeE;

2. LHIBIROPBUEOD (136 SSH) s, RIEBRE® (134 SSH) K
B w5 B I Fo

3. STHHEREFRIE

(134 S2H) < (135 5S3#) < (136 SSHD) < (137 S2H) < (138 534
< (139 S330

4, TRYUBERINT 025 SSHRNNAOME FHEIRRAFREIFNSSH
BEZE. BENNSH, BEMARIKNERIMNFIE B . WRIFKEAR
BlesilRBinrs, TEZEU 137 SH (R TOPAIESH 136), BITRSHIEK
BREE; SSITRE, LRERIESHMITIOET, TEBNK 137 34; 5AF
S, BRI, REMDRRSSHBIPZEH, TEZIBK 138 SHEGR/N 1372
(BB XHBERERTE), BYLUESFEDIBRERE (100),

136 BEBRBIUA AL
137 fRdEEE  y

mgﬁ%mﬁ&§~F~f~f~——~—~—~n
139 BRHEGE L S

16 b
/135 IR AL
134 (BN b

st

-1 BIRIMFSUIBESHREE
386P0271B
2016-04-29

14



Pt 22 e el R R W) AS RIEEASHA RSB

Contents

1. Installation INtrodUCHION ........oceviiiiiiiie e 1
1.1Product SpecCifications ..........cccuuviiiiiiei i 1
1.2 Interface CONNECHION.........cocuiiiiiiiee e e 1
1.3 Wiring and GOUNdING .......oooiuiiiiiiiiie et 2
2 Operation Panel INStruCtioN...........cccuuiiiiiiee i 3
2.1 Operation panel display iNStruCtion ............cccvvevvieeiiiiiiiiiiiieeeeene 3
2.2 The operation panel keys of description..............c..cocoeee v, 4
3 System parameter SEHNG .....coveeeviiiiiiiieiiie e 6
3.1 TechniCian MOUE........c.cuuiiiiieee e 6
3.2 MoNItoring MOAE ........cviiiiiiiie e 10
3.3 Safety switch warning Mode ..........ccccceeeeviiiciiiiiiee e 10
3.4 False alarm mMode .......c.uvviiiiieeeie e 11
4 Special function operating iNStruCtionsS................vvvvvivviveviiineninnn. 12
4.1 Upper stop position adjust..........ccoovciiiieiiineeeiiiiiiieee e 12
4.2 A key recovery machine manufacturers parameter value........... 13
4.3 Pedal sensitivity adjusStment............cccuveieerieeiiiiiiiieee e 13



Pt 22 e el R R W) AS RIEEASHA RSB

Safety Instruction

+ Please read this manual carefully, also with related manual for the
machinery before use the controller.

+ For installing and operating the controller properly and safely,
qualified engineers are required.

+ Please stay away from arc welding equipment, in order to avoid
electromagnetic interference and malfunction of the controller.

+ Keep room temperature bellow 45°c and above 0°c

+ Do not use in humidity below 30% or above 95% or dew and mist
places.

+ Please turn off the power and unplug the power cord, before install the
control box and other components,

« To prevent interference or electric leakage accidents, please make the
ground work; the power cord ground wire must be securely connected
to earth by an effective way.

+ All parts for the repair provided by the Company or approved before
use.

+ Please turn off the power and unplug the power cord before any
maintenance action. There is dangerous high voltage control box, you
must turn the power off after one minute before opening the control
box.

+ The symbol /A in this manual means Safety Precautions, please pay
attention to it and strictly follow it, to avoid any unnecessary damage.

1. Installation Introduction

1.1Product specifications

Product Type AHESA Supply Voltage AC 220 +44 V

Power frequency 50Hz/60Hz Maximum output power 550W

1.2 Interface connection

Connecting the plugs of pedaland machine head to the corresponding sockets at the back

of controller, as Figure 1-2. Please check and confirm the plug is inserted firmly.



Pt 22 e el R R W) AS RIEEASHA RSB

Fig.1-1 Controller Socket Diagram

@  Light; @ Pedal socket .

Machine head electromagnet
IE 1 |VDD (+32V) +32V Black

1tk Foot lifter 2 [vop (+32v)] 432V Red
_ 1 VDD (+32v) +32v 3 +5V +5V Orange
2 [(M00] 1 | 2 | Output3 | Dout3 4 | GND (+32V)|  GND (+32) Yellow

Pedal interface 5 |GND (+32v) - -
k’ 1 Pedal Pedal signal 6 | VDD (+32V) +32V Green
2| 6N 5V_GND LT |VoD (+32v)  +32V Blue

S8BT 3] e 5V 2[ 8] W |suction wind | Red
ogjs | ¢ 191 BX | Dial thread | Purple

5 8110 Din 4 - -
° 1| 1) ping | protestion |

Light switch

ﬁ: 1 a aND 12| Din1 | Knee control Pink
) .@| 2 Voo e 13 DF |Under trimming | Gray
14 SX  |Induced draft | Brown

B 1.3 wiring and Gounding
We must prepare the system grounding project;a qualified electrical engineer is
requested for the construction. Product is energized and ready for use; you must
ensure that the power outlet the AC input is securely grounded. The grounding wire is
yellow and green lines, it must be connected to the grid and reliable security

protection on the ground to ensure safe use, and prevent abnormal situation.

A: All the power line, signal line, ground wire connection not by other objects or excessive

pressure to distort, in order to ensure the safe use!




Pt 22 e el R R W) AS RIEEASHA RSB

2 Operation Panel Instruction
2.1 Operation panel display instruction

| | | E BF CG@ @ﬁ]@
OICIOICICC) |
ABCD ® S s =1 epas ey =
cwweece | O PP Wi §la Wk I
S 0 00 0000
Fig.2-1 Operation Panel Fig.2-2 LCD Display

Table 2-1LCD Icon Display Description

Index Icon Description
©) % Automatic Trimming
0) v Soft start
©) i Start back tacking
® 4 End back tacking
® &7 3 DGR Sewing segments index
® 8 BBEBE Number Display
@ Xk Presser Foot Lifting after trimming
¥l Presser Foot Lifting at Seam End
® =-U= Position Down
® :,L Position up
@ ﬂ Free Sewing
@ 54 W Sewing
gn Multi-section Constant-Stitch
® L Sewing
@ (] One-shot Sewing
® % Automatic Test
® R Thread clamp
© L Back half pedal function
i:: Thread sweeping function
® ) Start sewing




Pt 22 e el R R W)

AS RIEEASHA RSB

2.2 The operation panel keys of description

Table 2-2 Each key function introduction

Key Name Description
Ent Use the key to switch to the parameter mode.The key is parameters
nter
confirm key, and back to the previous menu until the operator sewing
parameters

and return key

mode state. In addition, work with other key to achieve a combination
of function.

Mode SW. and
save changes

Under normal mode interface, press the key to SW. the cycle freely
seam, W seam, multi-seam. Under the parameter mode, the modified
parameters, press the key to save the parameters, and then a return

key
to normal mode.
Switch during all start tacking type when pressing. (No tacking, Once
Start back tacking:’i, double tacking-lg’i, 4 repeat tacking ,|2|7§)_ Tacking stitches
tacking A. B can be set using the@key and the +®key. Interlock mode
¢ setting key press this key can not set the start function. Parameters of interface,
press once, the parameter NO. plus 1
Switch during all end tacking type when pressing. (No tacking, Once
End back tackingi’, double tackingm,4 repeat tackinngI). Tacking stitches C. D
/éﬂ] tacking can be set using the@key and the +®key. Interlock mode press
setting key this key can not set the start function. Parameters of interface, press

once, the parameter NO. minus 1

Clamp setting
key

Clamp function is enabled (icon on) or disabled.

One-Shot-Sew
ing Selection

In Constant-stitch sewing: a. One shot to the pedal, automatic
performed number of stitches of every section.

b. Toe down the pedal again and again to finish rest the sections until
it finish pattern.

Intermediate

a. Press the key, indicating that the automatic presser foot valid
parking during sewing.

tid presser foot ) ] . . )
L b. Click the icon off, show off sewing stop automatic presser foot lift
lifting mode .
function.
. a. Press the key, indicating that automatic presser foot lift after
Trimmer thread trimmi ffectivel
read trimming effectively.
M presser foot g y

lifting mode

b. Click the icon off,show off thread trimming stop automatic

presser foot lift function.




Pt 22 e el R R W)

AS RIEEASHA RSB

Key Name Description
Soft start Soft start at the first seam is enabled (icon on) or disabled.
setting key/
LED lamp Long press <) key, adjustable LED lamp the third gear of brightness
Needle The sewing halfway function is stop that the system of up/down needle
position key stop position selection
Increasing Under the multi-slit mode, It can be quickly set up temporary speed
and governor. Furthermore, when the parameter settings, a single press
decreasing the key, the corresponding parameter number increases. key+ the

motor speed

key, the corresponding parameters number decreasing.

parameters
Increase key

Adjust the corresponding increase in the value of the key. key+
the@key, the corresponding value decreases

Automatic o . . ) .
. . Automatic trimming mode is enabled (icon on) or disabled.
trimming
After a half L . .
After a half step function is enabled (icon on) or disabled.
step key
Thread

sweeping key

Thread sweeping function is enabled (icon on) or disabled.

O l® e e 9® |®

Start sewing

Start sewing function is enabled (icon on) or disabled.




Pt 22 e el R R W)

AS RIEEASHA RSB

3 System parameter setting

3.1 Parameter mode

and parameter values;

1, In the normal mode, press key to enter parameter mode A;
2, press the corresponding ®®key and® key can be increased to the parameter number and the
parameter value. Press the® +® ® and® +& keys can be reduced to the parameter number

3, press and keys can add and subtract this paragraph parameter index number

4, when the parameter values are addition and subtraction, the parameter interface flashes. In this
case, press S to save the changes, the interface is no longer flashing. Press the S key to exit the
parameter interface, return to normal mode;

5, In parameter mode, press the key, change the value is not saved, return to the normal mode.

NO. Range Default Description
[Jala] \D0~B00 200 Minimum speed
101 200~5000 3500 Maximum speed
o2 200~5000 3000 Constant-stitch sewing speed
103 200-5000 3000 Manually backstitch maximum speed limit
104 \00-800 00 Complement Needle speed
105 100~500 250 Trimming speed
Soft start mode:
106 0/ 0 0: Soft start only after timming
1: Soft start after both trimming and stop
g1 1~9 2 Stitch numbers for soft start
10" |00~B00 200 Soft start speed
Speed curve adjustments:
0: ramp curve
o/ t/2/
130 . g 1: polygonal curve
2: quadric curve
3: S-type curve
131 200~H000 J000 The turning point speed of two segment curve.
The turning point sampling voltage of the pedal when two segment
132 O~ 102 BOO ap ping 9 P 9
curve (Between parameter 138 and 139)
The type of polygonal curve:
133 /e 1: square
2: rooting




Pt 22 e el R R W) AS RIEEASHA RSB

134 O~ 1824 30 Trimming point of pedal

135 O~ 102 300 Footer lifting point of pedal

136 O~ 1024 HED Neutral point of pedal Figure 4-1 shows the

137 - 1024 - Motor running point of pedal in low specific setting method
speed.

138 O~ 1024 SEO Accelerated point of pedal

139 O~ 1024 952 Max speed point of pedal

(ElS \~B00 i After trimmer the press lifter delay time (dial line)

140 0/ 1 Soft start at the first cycle of power ON. 0: Disable 1: Enable

Special mode:
0: Normal Mode
o/1/e/ 1: Simply sewing mode
3 2: Motor initial angle measurement (Do not remove the belt)
3: Automatically setting the pulley ratio by the CPU. (synchronizer is
necessary and the belt not removed)

Feedforward torque of motor:
144 0~31 0 0: Normal functions
1-31: Feedforward torque level

The time of chopping on for the presser foot slow down (uint is
100us)

149 O~ 10 a

150 I~ 100 I The proportion coefficient of the stitches counter

15| |~5335 ! Maximum stitches of the counter

Count mode selection (For Bobbin Thread)

0: The counter is invalid

1: Count up by stitches. When count over, counter will be auto-
reset.

2: Count down by stitches. When count over, counter will be auto-
reset.

3: Count up by stitches. When count over, motor stops and the
counter must be reset by the external switch or the P key on the
panel.

4: Count down by stitches. When count over, motor stops and the

15 0~E&

[n]

counter must be reset by the external switch or the P key on the
panel.

5: Count up by trimming. When count over, panel alarms and motor
stops after trimming.

6: Count down by trimming. When count over, panel alarms and
motor stops after trimming.




Pt 22 e el R R W)

AS RIEEASHA RSB

153

The proportion coefficient of the pieces counter

154

Maximum pieces of the counter

155

[

Count mode selection (For Sewing Piece)

0: The counter is invalid

1: Count up by pieces. When count over, counter will be auto- reset.
2: Count down by pieces. When count over, counter will be auto-
reset.

3: Count up by pieces. When count over, motor stops and the
counter must be reset by the external switch or the P key on the
panel.

4: Count down by pieces. When count over, motor stops and the
counter must be reset by the external switch or the P key on the
panel.

156

The output chopping duty cycle of No. 1/2/3/4 solenoid in each bit.

151

The output chopping duty cycle of No. 5/6/7/8 solenoid in each bit.

158

Counter adjustable:
0O:adjustable, 1:not adjustabled

160

Running time reset

1B 1

o/ t/e

Direction of parameter transfer:

0: no action

1: from operation panel to controller
2: from controller to operation panel.

165

Restore the default factory setting, and cover the user defined para
setting,.

200

o/ t/e

0

Trimming mode selection:

0: lockstitch machine

1: interlock machine: Needle stops at the up position and trim.
2: overlock machine: manual trimming

2oe

o/ 1/27/
3/4/5/6

trimming timing options:

0: 203 parameter setting angle [TS] Department to conduct a
tangent, until up needle stop after the delay time set by 206
parameter [T2] so far.

1: 203 parameter setting angle [TS] Department to conduct a
tangent, until No. 204 parameter setting angle [TE] so far.

2: 203 Number parameter setting angle [TS] Department to conduct
a tangent, set the delay time parameter 206 [T2] so far.

3: After the needle position signal delay time set by parameter No.
205 [T1] be the tangent, the delay time set by parameter 206 [T2] to
set the time so far.




Pt 22 e el R R W)

AS RIEEASHA RSB

4: find the needle position signal delay time set by parameter No.
205 [T1] be the tangent, the delay time set by parameter 206 [T2] to
set the time until the majority applied stretch sewing machine.

5: find the next needle position signal after start tangent
action-oriented stop needle stop. Then set the delay time
parameter No. 205 [T1] and then set the parameters for the 206
tangent time [T2]. (Mostly used for general flat car models, and
most of the T1 and T2 set values are set to 0)

Toshiba tangentially oriented needle stop only 203 parameters set
by the angle [TS] Office:

6. Then set the delay time parameter No. 205 [T1] and then set the
parameters for the 206 tangent time [T2].

Trimming output start angle TS (down needle position angle as the

203 359 0 reference point) (flat sewing)
o _ Trimming output end angle TE (Down needle position angle is the

204 10-353 I . . )
reference and this value should be bigger than TS) (flat sewing)

205 1-939 i Trimmer start delay T1 (ms) (interlock)

206 1999 120 Trimmer end delay T2 (ms) (interlock)

a1 — . Thread release output start angle LS (down needle position angle
as the reference point)

o ~ Thread release output end angle LE (Down needle position angle is

ele 10-353 350 . .
the reference and this value should be bigger than LS)

=E! 1-999 | Thread release output start delay time T1 (ms)

a1y g o Thrt‘eéd release output end delay time T2 (ms) after up needle
position

216 1~5999 In Wiper output delay time (ms)

=N |~5999 il Wiper duration time (ms)

218 |~939 50 Wiper recovery time (ms)
Thread clamp function

219 0/ 1 0 0: disable
1: enable

2 IE | 1-359 1= The angle of presser foot solenoid off during thread clamping

2el 200~360 360 Stop position after trimming (motor can stop with a reverse angle)
Auto test mode:

231 0/ 1 0 0: stitthes mode
1: time mode

23e 0~ 1000 300 Safe switch filtering time (ms)




Pt 22 e el R R W)

AS RIEEASHA RSB

] 0: CW
1. CCW

Motor direction:

240 0~9933

1000 The ratio between motor and machine (1000 stands for 1:1)

24¢e 0~353

0 Up needle stop angle (After detecting the synchronizer signal)

243 0~353

115 Down needle stop angle

244 O~B00 200 Running delay time when presser footer comes down (ms)
241 0~c2000 0 The alarm time for adding oil (hours), disabled when setting O
24A 0~4000 o Gas alarm, prohibit running time (hour) O: close this feature

3.2 Monitoring Mode

No. Description No. Description

oo Counter for stitches 02k The ratio between motor and machine
ol Counter for sewing pieces Oel The total used time(hours) of motor
013 State of encoder 0ce The sampling voltage of interaction
gen DC voltage A== Software version

Ooc | Machine speed 0OcA analog input 1 sample value
0ce The phase current 0cb analog input 2 sample value
023 Initial electrical angle 0eC Error Counter

02 Machine angle 02d QP Ultra-state

0c2s The sampling voltage of pedal 03ao-031 The history record of error codes

3.3 Safety switch warning mode

Alarm code Description Corrective
ALAR- I Fuel filling warning Fuel filling. Press P key to clear.
Count over for The counter reaches the limit. Press P key to reset the
ALR-2 _ Y
stitches counter.
Count over for The counter reaches the limit. Press P key to reset the
ALA-3 o Y
sewing pieces counter.
RLA-4Y Emergency stop Press the key of emergency stop to clear.
Then press the needle lifting locking button, can eliminate
ALA-S Lift needle locking P . . g g
the needle lifting locking state
PoHoFF Power is off Please wait for 30 seconds, then turn on the power switch
RNl UP Safety switch alarm Adjust the machine to the correct position.

10




Pt 22 e el R R W)

AS RIEEASHA RSB

3.4 False alarm mode

If the system error or warning, please first check the following items:

1, to confirm the connection machine is connected properly;

2, confirm the control and head matches;

3, confirm restore factory is accurate.

‘gggé meaning solution
Err-0 1 hardware overflow | Tyrn off the system power, restart after 30 seconds, if the controller
Err-02 software overflow | Still does not work, please replace it and inform the manufacturer.
Disconnect the controller power and check if the input voltage is
system too low (lower than 176V). If yes, please restart the controller when
Err-073 under-voltage the normal voltage is resumed. If the controller still does not work
when the voltage is at normal level, please replace the controller
and inform the manufacturer.
over-voltage when | Disconnect the controller power and check if the input voltage is
Err-04 the machine is off | too high (higher than 264V). If yes, please restart the controller
over-voltage in | When the normal voltage is resumed. If the controller still does not
Err-05 9 work when the voltage is at normal level, please replace the
operation controller and inform the manufacturer.
Turn off the system power, check if the solenoid is connected
solenoid circuit correctly and if it is loose or damaged. If yes, replace it in time.
Err-Ob failure Restart the system upon making sure everything is in good order.
If it still does not work, seek technical support.
electrical current | Turn off the system power, restart after 30 seconds to see if it
Err-071 checking circuit | works well. If not, try several more times. If such failure happens
failure frequently, seek technical support.
Disconnect the controller power, check if the motor input plug is off,
loose or damaged, or if there is something twined on the machine
Err-06 locked motor roller head. After checking and correction, if the system still does not
work, please replace the controller and inform the manufacturer.
Turn off the system power, check if the white brake resistance plug
RS on the power board is loose or dropped off, fasten it and restart the
Err-03 brake circuit failure system. If it still does not work, please replace the controller and
inform the manufacturer.
Check if the connecting line between control panel and controller is
E o HMI communication | off, loose or broken, restore it and restart the system. If it still does
re- failure not work, please replace the controller and inform the
manufacturer.
machine head Check if the connection line between machine head synchronizer
E lI needle positionin and controller is loose or not, restore it and restart the system. If it
rr- fari’lure 9 | still does not work, please replace the controller and inform the
manufacturer.
Err- 12 | motor original angle Please try 2 to 3 more times after power down, if it still does not

checking failure

work, please replace the controller and inform the manufacturer.

11




Pt 22 e el R R W) AS RIEEASHA RSB

Turn off the system power, check if the motor sensor plug is loose
Err- 13 Motor HALL failure |or dropped off, restore it and restart the system. If it still does not
work, please replace the controller and inform the manufacturer.
DSP Read/Write
Err- 14 )
EEPROM failure
Motor over-speed
Err- 15 protection Turn off the system power, restart the system after 30 seconds, if it
- still does not work, please replace the controller and inform the
Err- IR Motor reversion
_ manufacturer.
HMI Read/Write
Ere- 11 | EEPROM failure
Err- 18 Motor overload
Add oil to the needle rod, and set the P22 parameter at 4000,
Err- 19 Lack of oil alarm | resume the working time after the last oil adding; or you can
press button P to close the alarm and continue to use.

4 Special function operating instructions
4.1 Upper stop position adjust

r 777777777777777 T Step 1: Press key,.Parameter 100 is shown,press

Menttor '

! B E L‘_B B B B ! @key, Adjust to 024 monitoring parameters,as for

\ 0°,which means the default up needle stop position in

L 777777777777777 J angle.

position as up needle stop, and the needle position

‘ onttor ‘ Step 2: Turn the hand wheel and adjust to the right
[
‘ angle is shown simultaneously.

| Step 3: Press ®+ key, the new up needle
position is preserved and the parameter is set to

zero.

12




Pt 22 e el R R W) AS RIEEASHA RSB

4.2 A key recovery machine manufacturers parameter value

i Wionligr ‘ Step 1: Press key,.Parameter 100 is
1 ‘ D E L‘-ﬂ D D U shown,press @ key, Adjust to 024 monitoring

parameters.

Step 2: Press stop needle key for about 3seconds,
| | then Default Factory Setting is recovered displaying

|
\ ‘ as left LCD.

When the LCD is displayed as 8888888, the recovery

3 B B B B B B B is accomplished. The machine is recovered back to

’ ‘ the initial state in delivery.

4.3 Pedal sensitivity adjustment

Pedal movement by the initial position of the (parameter 136) began, slowly forward
step to the (parameter 137) began to low-speed sewing, before continuing on to the
(parameter 138) began to accelerate, and then on to the deep (parameter 139) reach
maximum speed. In the period of maintenance of sewing speed, stepless speed
regulation process between the segment;
1. nthe pedal from the initial position to the (parameter 136) began to slow, after
stepping on to the (parameter 135) when the presser foot lift automatically;
2. hen the pedal from the initial position to the (parameter 136) began to slow, after
stepping on to © (parameter 134) automatically complete shear line.
A value of
3. the parameter settings are required to ensure that
(parameter 134) < (parameter 135) < (parameter 136) < (parameter 137) < (parameter

138) < (parameter 139)

13



Pt 22 e el R R W) AS RYNEFAR ARG 4D

4. an be used as the parameter's value through the pedal real-time monitoring of 025
parameters at different positions of the monitoring mode sampling numerical.
Adjusting the corresponding parameters, presser foot and step on or after step action
position change. As on the great distance machine is not running, may be appropriate
to reduce the 137 parameters (not less than to the location parameters in 136), can
improve the sensitivity of feet; if the machine is too sensitive, touch the pedal
machines began to work, it may be appropriate to increase the 137 parameters; if it is
not easy to fill needle, a little feet, speed quickly improve the cause forward multi
needle, may be appropriate to increase or decrease the 138 parameters of 137
parameters (i.e. adding feet pedal speed range), can also be appropriate to reduce

the initial seam speed (100).

136 inital position
137 low speed
138 accelerated

139 max speed o

136 inital position

Pedal 135 foot lifter position

134 auto trimming

Fig. 4-1 pedal movement of each position parameter

386P0271B
2016-04-29

14



SPIS TRESCI

1. SMATOWANIE ...ttt e 1
2. SMArOWANIE FECZNE ...eueieeeee ettt e e ans 1
3. Napetnianie urzgdzenia HR olejem silikonowym ..............cccooviiiinnnnn. 2
4. Schemat nawleKania ...........oouiiiii 3
5. Schemat nawleKania ..o 3
6. Regulacja cisnienia stopki dOCISKOWE] ...........cooiviiiiiiiiiiiiiiiiiaen, 3
7. Regulacja podawania rdZNiCOWEGO .........cvuuiiieiiiiiiiiea e 4
8. Regulacja dtugosCi SCIEQU .......ovieiiii 4
9. Regulacja NacigQu NiCi ........cuienieiie e 5
10. CZYSZCZENIE MASZYNY ...ttt et eeans 5
11 WYMIANa IGHY o 5
12. Sprawdzanie obiegu Ol ju ........ ..o 6
13. Sprawdzanie i wymiana filtra olejowego .............cccooviiiiiiiiii 6
14, WYMIANA Ol JU ... e 6
15. Regulacja WYmIardW ...........oiieiiiii e 7

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

Instrukcja obstugi

1. Smarowanie

1. Po napetnieniu miski olejowej powierzchnia oleju powinna znajdowacé sie pomiedzy liniami (H) a (L).
Dola¢ oleju, gdy powierzchnia oleju osiagnie poziom lub spadnie ponizej (L).

Uwaga: Uzywac oleju zalecanego przez producenta [OLEJ MASZYNY DO SZYCIA WYSOKIEJ PREDKOSCI] (ISO
VG22)

2. Smarowanie reczne

1. Natozy¢ 2 lub 3 krople oleju recznie, gdy maszyna jest uzywana po raz pierwszy lub stata nieuzywana przez
jakis czas.

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

Uwaga: Uzywaé oleju zalecanego fabrycznie [OLEJ MASZYNY DO SZYCIA WYSOKIEJ PREDKOSCI] (ISO
Vg22)

3. Napetnianie urzgdzenia HR olejem silikonowym

1) Napetni¢ urzadzenie HR olejem, zanim jego poziom bedzie zbyt niski, aby zapobiec zerwaniu nici i
uszkodzeniu tkaniny.
Uwaga: Uzywa¢ naszego oleju silikonowego zalecanego przez producenta [UNION CARRBIDE CORPORATION]

UCCL-45(10)

4. Nawlekanie

1) Otworzy¢ ostone i trzy pokrywy.

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

Wcisnaé w dot. (Pobranie nici przez petlownice po nawleczeniu.

Zwigza¢ wstepnie ustawiong ni¢ i uzywang ni¢ razem, aby nawlec maszyne.

Wymieni¢ pobrang ni¢ przez petlownice po nawleczeniu.

Nawlec ni¢. Ostroznie przycig¢ wezly przed przejsciem przez oko igly w celu ponownego nawleczenia.
Ni¢ w petlownicy, ni¢ pokrywy gornej. Ostroznie przycig¢ wezty po przejsciu przez oko petlownicy.
Pamietaj o prawidtowym nawleczeniu maszyny - patrz schemat nawlekania.

Jegsel

5. Schemat nawlekania

1 2

(1) Ztamane linie A do bardziej rozciagliwych nici.

(Linie ciagte do zwyktych nici)

(2) W gornej pokrywie nic¢ jest zbyt luzna, uzy¢ zZtamanej linii B. Jesli w gérnej pokrywie ni¢ jest nadal zbyt luzna
po nawleczeniu za pomocg ztamanej linii B, uzy¢ ztamanej linii C. Jesli w gornej pokrywie ni¢ jest zbyt luzna, uzy¢
ztamanej linii D.

(3)-1 Do bardziej rozciagliwych nici.

(3)-2 Do bardziej rozciagliwych nici.

(4) Ztamane linie E do bardziej rozciagliwej nici (Linie ciggte do zwyklych nici).

6. Regulacja ci$nienia stopki dociskowej

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

1) Okreci¢ nakretke regulacyjng (1) i przekreci¢ srube regulacyjng (2), aby wyregulowac¢ cisnienie stopki
dociskowej. Powinno by¢ mozliwie jak najlzejsze, ale wystarczajgce do uzyskania wiasciwego formowania

Sciegow.

7. Regulacja podawania réznicowego

1) Odkreci¢ nakretke (1) i przesungé dzwignie do gory (2) i w dét, aby uzyskac prawidtowe podawanie
réznicowe, nastepnie dokreci¢ nakretke (1).

8. Regulacja dtugosci sciegu

1) Odkreci¢ nakretke regulujaca (1) i przekrecic srube regulujacy (2), aby wyregulowa¢ dtugosé sciegu.

Uwaga: Regulacje dtugosci sciegu mozna przeprowadzi¢ dopiero po zmianie predkosci podawania réznicowego.

9. Regulacja naciggu nici

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)


http://www.novapdf.com

1)Wyregulowaé naciag pokretta gwintu igty (1), pokretta pokrywy gérnej nici (2) i pokretta petlownicy dolnej (3).

10. Czyszczenie maszyny

1) Zdjac¢ plytke sciegowa, popchnac plytke dociskowg, a nastepnie wyczys¢ rowki ptytki Sciegowej i
elementy posuwu.

2) Po wyczyszczeniu zamontowac ptytke sciegowg i elementy posuwu, nastepnie mozna wigczy¢é maszyne.

Uwaga: Przed czyszczeniem maszyny do szycia koniecznie wytgczy¢ zasilanie. Wyciagng¢ wtyczke z gniazdka, a
nastepnie wykonac¢ nastepujace czynnosci.

11. Wymiana igly

OK! NO! OK! NO!

LT TR
et P ot
acamary

1) Sprawdzi¢ dokiadnie igte, aby zobaczy¢, czy zagtebienie jest zwrécone w tyt maszyny.
2) Wiozy¢ igte na wiasciwg gtebokos¢ i bezpiecznie jg zamocowac.
3) Koniecznie uzy¢ standardowej igty.

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

Zob. WYMIARY REGULACJI na koncu instrukcji.

12. Sprawdzanie obiegu oleju

1) Sprawdzi¢ stan obiegu oleju, po dodaniu oleju, prosze sprawdzi¢ stan przeptywu oleju przez wziernik olejowy

).

13. Sprawdzanie i wymiana filtra oleju

1) Sprawdzac i wymieniac filtr oleju co sze$¢ miesiecy.

14. Wymiana oleju

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

1) Po uzywaniu maszyny przez miesigc nalezy wymieni¢ olej, a nastepnie wymieniaé olej co 6 miesiecy. Jesli

nadal bedzie uzywac sie starego oleju, maszyna do szycia moze Zle dziata¢.

15. Wymiary regulacji (mm)

n0d m l
x000 é@d UU[& ) L Rz
600-01 232 8.8 4.7-5.0 7.5-7.9 17 0.8-1.2
600-02 240 8.3 4.3-4.6 7.5-7.9 17 0.8-1.2
600-03 248 7.9 3.9-4.2 7.5-7.9 17 0.8-1.2
600-08 256 7.5 3.5-3.8 7.5-7.9 17 0.8-1.2
264 7.1 3.1-3.4 7.5-7.9 17 0.8-1.2
356 7.5 3.5-3.8 7.5-7.9 17 0.8-1.2
364 7.1 3.1-3.4 7.5-7.9 17 0.8-1.2
Tabela poréwnawcza réwnowaznych wielkosci
(Organ)
Rozmiar japoriski # 9 10 11 14 16 18 21
(Schmetz) Nm | 65 70 75 90 100 110 130
Rozmiar metryczny
Igta standardowa
M
JunE Oraan
UY128GAS
600-01 232 11S
600-02 240 11S
600-03 248 11S
600-08 256 11S
356 11S
364 11S

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

Panel operacyjny AS58 (HMI) - Instrukcja

1 Obstuga panelu operatora

Panel operatora (zob. rys. 1-1) dzieli si¢ na dwie czesci: wyswietlacz LCD i przyciski funkcyjne.

HR[E

||
Rys.1-1
Wyswietlacz cyfrowy sklada sie z 6 sekcji cyfrowych uzywanych do ustawiania wszystkich
parametrow. Panel ma 14 przyciskéw uzywanych do wyswietlania kluczowych funkcji (otwartych lub nie).
Cze$¢ przyciskow ma podswietlenie LED. Tabela 1 pokazuje funkcje kazdego przycisku.

Tabela 1: Ponizej znajdujg sie instrukcje dotyczace kazdego przycisku:

Nr | Wyglad Opis
1 p Przycisk funkcji: Potwierdz dziatanie lub uzyj innego przycisku.
2 |§:}| Przycisk cyklu: Zmien pozycje parametru przy zmianie parametru;
3 - Przycisk plus: Zwigksza warto$¢ parametru o 1
= Przycisk startu fastrygowania wstecznego: Runda pojedynczego startu fastrygowania
4 wstecznego; podwojny start fastrygowania wstecznego; kwadratowy start wstecz i zamknigcie
startu fastrygowania wstecznego. LED 2 na gdrze przycisku pokazuje biezacy status.
o przycisk konca fastrygowania wstecznego: Runda pojedynczego konca fastrygowania
5 wstecznego; podwojny koniec fastrygowania wstecznego; kwadratu konca fastrygowania w tyt i
zamknigcie konca fastrygowania w tyt. LED 2 na gorze przycisku pokazuje biezacy status.

%1 u gk 16 1T

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

Przycisk pozyciji stop: Wybra¢ pozycje zatrzymania géra/dot/Zwiekszy¢ bit tysieczny. Dioda
6 L_u_i. LED w lewym gérnym rogu przycisku jest pod$wietlona, gdy wybrana jest pozycja zatrzymania u
[==] gory.
Przycisk laméwkowania: Wybierz/odznacz automatyczne laméwkowanie/Zwigksz bit setny.
7 56 Dioda LED w lewym gérnym rogu przycisku jest pod$wietlona, gdy wybrane jest automatyczne
== lamoéwkowanie.
Nacisna¢ przycisk podnoszenia stopki : Ustaw automatyczne podnoszenie stopki
8 dociskowej/Zwigksz bit dziesigty. Wybierz podnoszenie stopki dociskowej i podnoszenie stopki
Srodkowej. LED 2 na goérze przycisku pokazuje biezacy status.;
I Przycisk szycia One-Shot: Wybierz/odznacz szycie One-Shot/ Zwigksz bit wejscia. Dioda LED
9 @] Swieci sie w gérnym lewym rogu przycisku, gdy wybrane jest szycie One-Shot.
Przycisk trybu szycia swobodnego: Wybierz tryb szycia swobodnego/ Zmniejsz bit tysieczny.
10 ] _] Dioda LED $wieci sig w gérnym lewym rogu przycisku podczas pracy.
=
Przycisk trybu szycia wielosegmentowego: Wybierz tryb szycia wielosegmentowego/Zmniejsz
1 bit setny.
Dioda LED $wieci sig¢ w gérnym lewym rogu przycisku podczas pracy.
Przycisk trybu szycia W: Wybrac¢ tryb szycia W/Zmniejszy¢ bit dziesie¢. Dioda LED $wieci sie w|
12 Fz | gornym lewym rogu przycisku.
=2
Przycisk tagodnego startu: Wybierz funkcje tagodnego startu/Zmniejsz bit wej$¢. Dioda LED
13 !__f"l $wieci sie w gérnym lewym rogu przycisku.
r—1

2 Opcjonalny tryb uzytkownika
2.1 Tryb operatora
Jest to tryb domysiny panelu operatora, panel operatora wchodzi w ten tryb po uruchomieniu. W

trybie tym dwa punkty dziesietne potagczenia bedg $wieci¢ od lewej do prawej strony w uporzadkowany

I I 11— I
sposob podczas biegu, (LED pokazane jakol - 1"l 1.1, gn |3 =) , Cooznacza, ze

HMI jest w stanie czuwania.

Przed wykonaniem dowolnego dziatania, jesli przyciski nie sg dtugo wciskane, HMI automatycznie

przetgczy sie stan czuwania; poprzednie dziatania nie zostang wykonane.

2.1.1 Konfiguracja trybu szycia:

Tryb szycia dowolnego: Nacisna¢ przycisk 10, dioda LED pokazuje sig jako
M — — - —
o ° ° ° e =, , jesli wcisniesz przycisk, potwierdz dziatanie, lampa wyswietlacza
-

'
'

cyfrowego wraca do stanu czuwania, a dioda LED z lewej strony u géry przyciskum jest podswietlona.

Tryb szycia wielosegmentowego: Nacisnij przycisk 11 E] znak wyswietlacza cyfrowego

Pl o o ol loto

2003k 16T

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

8 'l.r"-!-g&[.E]
status szycia wielosegmentowego, Za pomocg czterech przyeiskow (9. 13. 8. 12) ustawi¢ tryb szycia

wielosegmentowego (segment 24 najwyzszy) , potem wcisngé 2@ aby wprowadzi¢ numer szwu szycia wielosegmentowego
R [

kazdego statusu konfiguracji segmentu i lampki wyswietlacza cyfrowego | lolto I o o L.,

4. 6. 10) modyfikowac¢ indeks segmentu, za pomocg zterech iskow
Ok 0.

BEE =

Za pomocg czterech przycigkgw

13. 8. 12), aby zmienié¢ numer $ciegu szycia wielosegmentowego kazdego segmentu. Po nacisnigciu przycisku E aby
potwierdzi¢ prace, znak cyfrowy podswietli sie i wyswietli stan czuwania. Dioda LED w lewym gérnym rogu przycisku

Swieci sie, jesli tryb szycia wielosegmentowego jest otwarty.

Tryb szycia W: Nacisng¢ przycisk 12 , 8-segmentowa dioda LED wyswietli status szycia W,

|j_ﬂ_|"]|| al]
[ E Nacisniecie przycisku @& & (6. 10) pozwala wybra¢ segment A B

D i uzysr—ummm (9. 13. 8. 12), aby zmodyfikowa¢ $ciegi kazdego segmentu. Po potwierdzeniu,
Bl

o = e
wcisngé przycisk P , 8-segmentowy wyswietlacz LED wréci do stanu czuwania, a dioda LED u goéry

) N - R
po lewej przycisku ¥ bedzie sie $wiecic.

2.1.2 Konfiguracja startu/konca fastrygowania w tyt:

Po nacisnieciu przycisku 4 E Ilub 5-segmentowa dioda LED wyswietli status startu

fastrygowania w tyt lub status korica fastrygowania w tyt.

| lalshiall gl bl
Wcisniecie przycisku 4 aktywuje pojedynczy start fastrygowania wstecznego! 1o < ) oliile,
podwajny start wstecznego

I _ 111 I _ 111
fastrygowania —o ol 1o~ oL, _L,start kwadratu w tyt [—o — ol 1o oI, _L ,zamkniecie

| | —_ 711
startu w tyt _L o |qo ol
Nacisniecie przycisku 5ktywuje pojedynczy koniec fastrygowania wstecznego; podwdjny koniec

fastrygowania wstecznego; koniec wstecznego kwadratu, zamkniecie

#5033k 16 W

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

Ll
koniec fastrygowania w tyt (Rys. pon@[ﬂblisnaé przycisk (6. 10) , aby wybra¢ segment A. B lub C. D, i

uzyé i@f-ﬂ@]#ﬁ 8. 12), aby wybrac¢ $ciegi dla kazdego segmentu. Po potwierdzeniu, wcisna¢ przycisk
[ES = E

wyswietlacz LCD wréci do stanu czuwania, a dwie diody LED na przycisku startu fastrygowania w tyt i

przycisku konca fastrygowania w tyt zaswiecgy sie, aby odpowiednio wskazac status.

=

* Gdy dwie diody LED na przycisku[ "‘Lwylacza sig, oznacza to brak fastrygowania w tyh

* Gdy dioda LED po lewej u géry przycisku[_wjjest wigczona, a po prawej u gory wytagczona, oznacza to
pojedyncze fastrygowanie w tyt;

* Gdy dioda LED po lewej u géry przycisku[—_l’ﬂjest wigczona, a po prawej u gory wytagczona, oznacza to
pojedyncze fastrygowanie w tyt;

.ﬁh i.

* Gdy obie diody LED na plzycisku[.?ﬂ..]éwieca sig, oznacza to kwadratowe fastrygowanie w tyt;

Uwaga: Zapewniamy tylko start fastrygowania w tyt, to samo z przyciskiem konca fastrygowania w tyt

2.1.3 Konfiguracja startu tagodnego:

L]
Wcisng¢ lekko przycisk 13@, wejsé do statusu startu tagodnego, przyciskdiody LED po lewej u

gory bedzie aktywny ($wieci sig). Wcisngé ponownie ten przycisk, aby wyjs¢ ze statusu startu fagodnego,

plzycisk[Ediody LED po lewej u géry bedzie wytaczony,

2.1.4 Nacisna¢ przycisk podnoszenia stopki:
6 ormvoieke 812 webrac R N
Uzy¢ przycisku 8 : wybra¢ status podnoszenia stopki; sa cztery rézne statusy, brak

automatycznego podnoszenia stopki, tj. @ automatyczne podnoszenie stopki po laméwkowaniu, {j. @;

automatyczne podnoszenie stopki w razie zatrzymania szycia, tj. @; automatyczne podnoszenie stopki

e .
: [
przy laméwkowaniu i zatrzymaniu szycia, {j. @ Uzy¢ przycisku é aby wybra¢, a dioda LED na gorze

pokaze odpowiedni status.

2.1.5 Przycisk laméwkowania:

Uzy¢ przycisku: wybierz/odznacz laméwkowanie automatyczne. Dioda LED po lewej u gory przycisku laméwkowania
.
bedzie Swieci¢, jesli wybrane jest automatyczne laméwkowanie, jak@, w przeciwnym razie dioda LED jest wytgczona, tj. @

o4 703k 16T

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

2.1.6 Przycisk szycia one-shotem

Uzy¢ przycisku : wybierz/odznacz szycie one-shot. Dioda LED po lewej u goéry przycisku szycia one-shot
.

bedzie Swiecic¢ sie, jesli wybrane jest szycie one-shot przy wigczonej opcji multisegmentowej, jak@; , W

przeciwnym razie dioda LED jest wylgczona, tj. @

2.1.7 Przycisk pozycji zatrzymania

Uzy¢ przyciskul™==k: wybra¢ pozycje zatrzymania goéra/dét. Dioda LED po lewej u gory przycisku laméwkowania
bedzie $wiecic¢, jesli wybierze sie dolng pozycje igty ; Dioda LED jest wylaczona, jesli wybrana jest pozycja gorna

igty, tj. l—‘i—‘q

2.2 Tryb technika

W tym trybie parametry techniczne odpowiadajace réoznym funkcjom mozna ustawiaé lub resetowaé

zgodnie z potrzeba, aby system pracowat w jak najlepszym stanie. Ustawienie parametrow w trybie

technika:
Krok 1: W trybie operatora nacisnaé’gzycisk i przycisk, dioda LCD pokaze PD - 0000, a
nastepnie technik musi ustawi¢ hasto. Hasto domysine to 0000, a wyswietlacz LCD
1 (I I I I I I |
tol—Ja  lal_dol__ol_tol__Io,
st () [ LU Fai
Krok 2: Uzy¢ p c[F; [‘_ Ej - ! (6-13) , aby wprowadzi¢ hasto, nastepnie

wcisngé przymski. Jesli hasto jest prawidtowe, wejdzie do trybu technika. W przeciwny razie
wréci do trybu operatora.

Krok 3: Zmieni¢ parametry technika przyci(4‘ 5) iprzyciskiem . Parametry sg pokazane
w tabeli 2.

EEE O DER

Krok 4: Wartosci parametréow mozna zmieni¢ za pemaoeg p (6-13)

Krok 5:W trybie technika wcisna¢ przycisk i panel wréci do trybu operatora.

Tabela 2: Parametr trybu technika:

S T3 16T

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

Parametr Parametr
Domysl Zakres Uwaga
Bajt wysoki Bajt niski ne
0 200 100 ~800 Minimalna predkos¢ szycia
1 3500 200 ~5000 Maksymalna predkos$¢ szycia
2 3000 200 ~5000 Maksymalna stata predkos¢ szycia
3 3000 200 ~5000 Maksymalna predkos$¢ recznego laméwkowania w
tyt
4 200 100 ~800 Predko$¢ kompensacji $ciegu
5 250 100 ~500 Predkos$¢ laméwkowania
Konfiguracja trybu tagodnego startu:
] 0 0/1 0: tagodny start dopiero po laméwkowaniu
1: tagodny start po laméwkowaniu i zatrzymaniu
7 2 1~ Predko$¢ numeru $ciegu fagodnego
startu 0 8 200 100 ~800 Predkosé tagodnego startu
Czutos¢ przyspieszenia systemu (
Bezposrednie przeniesienie napedu mozna
g 13 1~20 ustawi¢ na wysokg warto$¢; przenoszenie
tasmowe - nie ustawia¢ wysokiej wartosci albo
zbyt duzego hatasu i wibracji. Parametr ten nie
ma wplywu elektrycznego )
Czuto$¢ spowolnienia systemu ( Bezposrednie
przeniesienie napgdu mozna ustawi¢ na wysokg
A 13 1~20 warto$¢; przenoszenie tasmowe - nie ustawia¢
wysokiej wartosci albo zbyt duzego hatasu i
wibracji. Parametr ten nie ma wptywu
elektrycznego )
0 1800 200 ~3000 Predkos$¢ startu fastrygowania w tyt
1 1800 200 ~3000 Predko$¢ konca fastrygowania w tyt
2 1800 200 ~3000 Predkos$¢ stata fastrygowania w tyt
[Konfiguracja 1 3 2 0~70 Kompensacja $ciegu startu fastrygowania w tyt 1
fastrygowania 4 20 0~70 Kompensacja $ciegu startu fastrygowania w tyt 2
w tyl 5 2 0~70 Kompensacja $ciegu konca fastrygowania w tyt 1
B 20 0~70 Kompensacja $ciegu konca fastrygowania w tyt 2

o6 T3k 16 7T

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

Parametr Parametr
Domysin Zakres Uwaga
Bajt wysoki Bajt niski e

Konfiguracja pedatu trybu krzywe;j:
0: Obliczona automatyczne krzywa
liniowa (Zgodnie z automatycznym obliczeniem

yzszej predkosci)

Kat pedatu do przodu

1: Krzywa liniowa dwusegmentowa. (Mozesz
swobodnie ustawi¢ wolny start po szybkim lub

szybki start po wolnym, parametry "31" i "32"

Kat pedatu do przodu

Pedat 2: Krzywa arytmetyczna ( parametry

" i "32" wspdtpracuja/ANzyciem)

0 0 017213

> >

Kat pedatu do przodu

3: krzywa S (sterowanie operacyjne jest bardzo

dobre, wolny start po szybkim)

Predkos¢

Kat pedatu do przodu

703 16T

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

Parametr Parametr
Domysl Zakres Uwaga
Bajt wysoki Bajt niski ne

Dwa segmenty sterujg nachyleniem
predkosci: predkosé RPM $rodkowego punktu
obrotu (dwa segmenty predkosci punktu

1 3000 200 ~4000 obrotu], param

Predirosep

srodkowego obrotu
Kat pedatu do przodu

Dwa segmenty sterujg nachyleniem predkosci:
$rodkowy punkt obrotu symulowanej warto$ci
pedatu, parametr[30] ustawiony na 1 dziata,

warto$¢ wynosi od [38] do [39].

2
800 0~1024
Predkosé
Srodkowy punkt
obToTT
symulowanej
wartosci pedatu
Kat pedatu do przodu
Parametr uzupetniajacy krzywej
arytmetycznej:  parametr[30] ustawiony na 2
a, 1: Kwadrat (kontrola niskiej predkosci
jeqt bardzo lobra, wolny start po szybkim)
3 1 1-2 Kat pedatu do przodu

2: Pierwiastek kwadratowy (Predko$¢
odpowiedzi jest wysoka, szybki start po wolnym

)

Predkgss

Kat pedatu do przodu

8 T3k 16T

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

Parametr Parametr
Domysin Zakres Uwaga
Bajt wysoki Baijt niski e
Ustawiona pozycja pedatu laméwkowania, zob. 2-
4 ) 0~1024 1.
(warto$¢ nie jest wyzsza niz parametr [30])
Podnoszenie stopki dociskowej, zob. 2-1.
5 300 0~1024
(warto$¢ miedzy[34]a[36].)
Pozycja tylna $rodkowa pedatu, zob. 2-1.
=] 450 0~1024
(warto$¢ miedzy[35]a[37].)
Pedat w pozycji biegu, zob. 2-1.
7 480 0~1024
(warto$¢ miedzy[36]a[38].)
Pozycja pedatu biegu niskiej
8 580 0~1024 predkosci (gérna) ,zob. 2-1
(warto$¢ miedzy[37]a[39].)
Symulacja najwyzszej wartosci pedatu, zob. 2-1
E 50 0~1024
(warto$¢ nie jest nizsza niz parametr [38])
A 100 0~800 Czas potwierdzenia pedatu podniesienia stopki
dociskowej
Powrét do gornej pozyciji igly po wigczeniu
0 1 0/1 zasilania:
0: brak dziatania 1: dziatanie
Wybor funkcji automatycznego wzmocnienia :
(gtowica maszyny nie wzmacnia
. 1 1 0/1
konfiguracja 4 ie funkii . .
niestandardow automatycznie funkcji, najlepszy sposéb to
a zakaz) ) 0: zakaz 1: dozwolone
Powrét do szycia recznego, gdy wybrany jest
tryb funkgiji:
2 0 0/1
0: tryb Juki. Podczas szycia lub na koniec
dziatania
1: tryb Brother. Dziata tylko w przypadku szycia.
Konfiguracja specjalnego trybu pracy:
0: wybor operatora
1: tryb szycia prostego
3 0 0/1/2/3 2: obliczy¢ kat poczatkowy silnika (nie
demontowac¢ paska)
3: obliczy¢ tryb predkosci gtowicy
silnika/maszyny
(synchronizator, nie demontowa¢ paska)

9 T3k 16T

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

Parametr Parametr
Domysl Zakres Uwaga
Bajt wysoki Bajt niski ne

Zwigkszenie momentu
4 0 0—31 obrotowego przy niskiej
predkosci : 0: brak dziatania

1~31: 31 poziomdéw zwigkszania momentu
obrotowego

Tryb zatrzymania szpilki:

0: Tryb statej predkosci fastrygowania (w
5 1 0/1 przenoszeniu

przeniesienie, zatrzymanie nie jest

precyzyjne) 1: tryb ciggnigcia w

tyt (PMX)

B 150 0~800 Przycisk polecen, aby wprowadzi¢ potowe czasu
igly

7 180 0~800 Przycisk polecen, aby wprowadzi¢ czas igty

Parametr przektadania

0: brak dziatania

1: Pobierz parametry ( panel bedzie
1 0 0/1/2
parametr z panelu do sterownika )

2: Wgraj parametry ( panel bgdzie miat parametry|

ze sterownika do panelu)

Dziatanie [m] Przywréci¢ parametr przechowywania(Przywré¢

tylko parametry operatorom i sprzedawcom oraz
2 0 1,2, XXXX
konserwacje)

Pasek ptaski 1000/ Bezposredni naped ptaski
2000

Zapasowy parametr biezacy jako parametr
3 0 1,2 uzytkownika dla

przywroci¢ (przywrog)

Uwaga: Ponad tym parametrem ,,6x” pracy nie jest zapisane.

EEEO A E
STRIFEITE
effEIETHE
SORtRIEHIER AR

SeRRE AT B

SIS EHIT B
BB B

Rys. 2-1 Parametr dzialania pozycji pedatu — schemat

010 7T 4k 16 1L

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

2.3 Trybu administratora

W trybie tym rézne ustawienia parametrow elektromagneséw mozna regulowaé zgodnie z potrzeba,
aby system serwo mogt dziata¢ normalnie w kazdej maszynie do szycia. Ustawienie parametréow w trybie
technika:

Krok 1: W trybie operatora nacisngé przyciskiﬁi[‘@l aby wejs¢ do trybu administratora w LCD PD—0000,

—_1 I I_I 3
Hasto domysine to 0000, a wyswietlacz LCD to — I—'“

[ (& (@] 1)(2

L
Krok 2: Hasto wprowadza sie za pomocg pgls’a‘ﬁ‘w m = = = = (6-13) , anastepnie

wcisngé przyciskﬁ. Jesli hasto jest prawidtowe, wejs¢ do trybu technika lub wréci¢ do trybu
operatora.

Krok 3: Zmieni¢ parametry indeksu administratora [6@)%iskami (4. 5) iprzyciskami .
w trybie administratora. Szczegéty parametréw technicznych pokazany jest w tabeli 3.
X EFETOED

Krok 4: Wartosci parametréw mozna zmieni¢ za pemaeg przyci (6-13) .

Krok 5: W trybie administratora wcisngé przyciski, panel wréci do trybu operatora.
Tabela 3: Parametr trybu administratora:

Parametr Parametr
Domysl Zakres Uwaga
Bajt wysoki | Baijt niski ne

Wybor trybu dla sekwencji laméwkowania.
0: Zgodnie z parametrami [03] ustawiony kat
wynosi

lamoéwkuje, az do wytgczenia czasu opdznienia
pozycji [06] .

Trvb 1: Zgodnie z parametrami [03] ustawionego kata
famowkowania 0 0/1/2 lamowkuje az [04] ustawione katy wytgczg sie.
/3 2: Zgodnie z parametrami [03] ustawiony kat
laméwkuje, opoznienie [06] wytgczenia.

3: Sygnat pozycji dolnej op6znit parametr [05]

ustawione katy laméwkowania, opéznito wytgczenie
[06]

Katy startowe laméwkowania (wzgledna dolna

pozycja kata)

o117 4k 16 T

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

Parametr Parametr
Domysl Zakres Uwaga
Bajt wysoki | Baijt niski ne

Katy koncowe fastrygowania (wzgledna dolna
4 180 10-35- dolna pozycja kata, potrzebna wigksza niz system

parametrow [03] )

5 10 193 Czas opdznienia startu laméwkowania T1 (ms)

o
S

1-933 Czas opdznienia konca laméwkowania T2 (ms)

Wybor trybu dla sekwencji zwolnienia napiecia:
0:Zgodnie z parametrami [11] ustawiony kat to
zwolnienie napigcia az czas konca czasu opdznienial
pozycji gérnej [14].

1: Zgodnie z parametrami [11] ustawiony kat
wynosi

0/1/2
1 0 0 zwolnienie napigcia do ustawienia wytgczenia

/3/4 , .
katow [12] . 2: Zgodnie z

parametrami [11] ustawiony kat to zwolnienie
napiecia, opéznia wytaczenie [141] .

3: Sygnat pozycji dolinej op6znit ustawione katy

Zwolnienie . . A
parametru [131 , lamowkuje, opdznito to

naciagu - wytaczenie [14]1 [14] .

Teyb czyéci
inZCiscgsmwa 4: Sygnat pozycji gornej opoznit parametr [13]

ustawione katy laméwkowania, opéznito wytgczenie
[14] .

Katy startowe zwolnienia naciggu (wzgledna
1 25 5-35-
dolna pozycja kata)

Katy koncowe zwolnienia naciggu (wzgledna
2 300 10-35 - dolna pozycja kata, potrzebna wieksza niz

system parametréw [11] )

3 1 1-993 Czas opdznienia startu zaworu
elektromagnetycznego zwalniajgcego naciag
T1 (ms)

Czas opodznienia pozycji gérnej zaworu
4 10 1-999 elektromagnetycznego zwalniajacego naciag T2

(ms)

wybor funkcji czysciwa

0: wytacz. 1: wigcz.

B 10 1-93 Czas opdznienia zacisku /czy$ciwa ms

7 30 1-9993 Czas wstrzymania zacisku /czysciwa ms

12 74k 16 T

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

Parametr Parametr
Domys| | Zakres Uwaga
Bajt wysoki | Baijt niski ne
8 50 1-983 Czas powrotu zacisku /czy$ciwa ms
Funkcja zacisku nici:
E 0 0/1
0: wylgcz. 1: wigcz.
A 100 0-350 Kat startowy zacisku
B 210 0-350 Kat konca zacisku
Wybor trybu testu automatycznego :
1 0 0/1
0: ustaw $ciegi 1: ustaw czas
Czas alarmu bezpieczenstwa SW ms (w taki
2 300 0~1000 sam sposob nie rozréznia migdzy napedem
Tryb 3 . . . . .
zatrzymania bezposrednim SW bezpieczenstwa i blokadg
SW zabezpieczenia laméwkowania ptaskiego)
3 50 0~1000 Czas potwierdzenia przywrocenia SW
bezpieczenstwa ms
Konfiguracja kierunku obrotéw silnika:
4 0 0/1
1: W przod 0: W tyt
zuzycie gtowicy silnika/maszyny: 0.001
(jesli automatyczne obliczenie zuzycia gtowicy
0 1000 0-9933
silnika/maszyny zostato przeprowadzone, warto$¢
Parametr parametru w skrzynce kontrolnej moze by¢ inne niz
4
glowicy ta w HMI)
maszyny Wyregulowany kat pozycji gérnej igly (poréwnac z
2 0 0-35- gérng pozycja przesunigcia pozycji czujnika)
3 175 0-35 Kat pozycji doinej mechanicznej igty
4 1 1-800 Czas opodznienia docisku (ms)

2.4 Numer wersji HMI i tryb modyfikacji jego parametrow

W czasie czuwania HMI, wcisna¢ plzyciski, nastepnie wcisnac przycisk[ ; 1

_* ), wejs¢ do interfejsu
wprowadzania numeru wersji wyswietlacza HMI, np.

F¥ L6 —
jak narysunkul—lo T ol lol_lo I_Jsl_lo. HMI wraca do stanu czuwania, jesli wcisnie sieilub nie

wcishie przycisku po czasie regulaciji.

Po wprowadzeniu interfejsu numeru wersji wyswietlacza HMI, po wcisnieciu przyciskui., wcisngé przycisk[_:_w, HMI
moze wejsé

013 74k 16 T

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

o R I e N N
sam do interfejsu modyfikacji parametrow i pokazuje slejiko lel—ol—ol_lol_Is Moze byé

uzywany do modyfikowania indeksu parametréw i ustawiania warto$ci za pomocg liczby ustawianej

klawiszami w gore i dot. Okreslajgc zgodne parametry, nacisnac przycisk P , aby okresli¢ modyfikacje.
HMI powraca do stanu czuwania, jesli nie wcisnie sie przycisku po czasie regulaciji.

Tabela 2: Parametr HMI

Numer indeksu parametru UWAGA

01 zatrzymaé

02 zatrzymaé

03 zatrzymaé

04 zatrzymac

05 zatrzymaé

06 W kazdym stanie, jesli zwyczajem nie jest naci$nigcie przycisku w okreslonym
czasie, automatycznie wyjdzie do stanu czuwania HMI, regulacja indeksu
parametru 06 czasu oczekiwania. Zakres regulacji 2 ~ 10.

07 zatrzymaé

2.5 Tryb monitora
W czasie czuwania H@wcisnaé przycisk, nastgpnie wcisnaé przycisk, wejs¢ do trybu monitora.

Uzy¢ przyciskéw. (4 . 5) i przyciskow . w celu przetaczenia, aby obejrze¢ parametry. W
kwestii parametru monitora zob. arkusz 5, HMI wréci do stanu czuwania, jesli nie ma dziatania po czasie

regulaciji.

Tabela 5: Parametr trybu monitora

Parametr Parametr
Jednostka uwaga
Bajt wysoki Baijt niski
Status 0 Licznik $ciegow
monitor 1 1 Licznik laméwkowania
a 2 0 Y Napiecie magistrali DC
1 RPM Predkos$¢ silnika
2 0.01A Prad jednofazowy
3 stopien Kat poczatkowy

14 T4 16 T

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

4 stopien Kat mechaniczny
5 —_ Wartos¢ probkowania napigcia pedatu
6t 0.001 poziom pracy gtowicy silnika/maszyny
7 godzina taczny czas pracy silnika
8 —_ Warto$¢ probkowania potencjometru na gtowicy
maszyny
3 0-7 —_— Rejestr kodu btedu historii 8

2.6 Tryb zlego ostrzezenia

Jesli HMI wykrywa, ze jest co$ nie tak z kontrolerem, przeskoczy automatycznie do trybu ostrzegawczego i

= — — _ rir
pokazaé kod btedu, zob. —- Fol o ol delde W trybie ztym ostrzezenia uzytkownik moze ustawi¢

zmiana parametréw technika, parametr administratora i samodzielna zamiana parametru HMI lub trybu
monitora. Wyj$¢ z tych trybdw nie z powrotem do stanu czuwania, ale powrdci¢ do trybu ostrzegania o
ztym trybie. Przywroci normalny status po naprawieniu btedu i zresetowaniu mocy.

2.7 Tryb wstawiania paneli zewnetrznego

Po wtozeniu zewnetrznego interfejsu HMI, to HMI przestanie dziata¢, a lampka cyfrowa i wszystkie diody LED bedg
Swiecic.

Po wyciggnieciu panelu zewnetrznego po okoto 2 sekundach panel znéw zaczyna pracowac.
3 System sterowania przywraca parametr pamieci
3.1 Przywrécenie parametru pamieci dla sterowania fabryki

Krok 1: W trybie operatora wcisngé przy&ski i ‘@3 , LCD PD-0000; uzytkownik musi wpisa¢ hasto.

Krok 2: Hasto wprowadza sie za pomocg pIZ_\@I (6 13) , a nastepnie wcisnag¢
przycisk_ ™| P Jesli hasto jest prawdll'@@ J‘Gﬂd@iﬂc |c do trybu operatora.

Krok 3: Zmieni¢ indeks parametréw administratora na (62@@kami (4. 5) i

przyciskami . w trybie technika. Przywrécenie parametru pamieci dla sterowania

fabryki mozna zmieni¢ poprzez

2@l (D=

[ESRn = = = = przyciski (6-13) , zwykle sg cztery poprawne bity.

Etap 4: parametr potwierdzony prawidtowy, wciska¢ przycisk ﬁ. az dioda LED zacznie migac,

pusci¢ przycisk ﬁ HMI i caly system przywraca parametr pamieci.

015 74k 16 T

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

3.2 Przywrécenie wltasnego parametru domysinego uzytkownika
Parametr [631 HMI moze stuzy¢ do ustawiania wtasnych parametréw klienta, zgodnie z metodami
dziatania :
Krok 1: W trybie operatora wcisngé przygski i = , LCD PD-0000; uzytkownik musi wpisa¢
hasto.
. [w> [ (&) [ 1]
Krok 2: Hasto wprowadza sie za pomocg przyeiskew = &= &= = = (6-13)

nastepnie wcisngé przyciski. Jesli hasto jest prawidtowe, wejs¢ do trybu technika lub

wrdci¢ do trybu operatora.

= =
Krok 3: Zmieni¢ parametry indeksu administratora na KGZMkami 4, 5 i.i
przyciskami w trybie technika. Warto$¢ zmienia¢ 1 przyciskami (9. 13).

Uwaga: Jesli jest ustawiony na 1, gdy chcesz przywrdci¢ parametr, wprowadz indeks [62] i ustaw
parametr 1; gdy jest ustawiony na 2, wprowadzi¢ parametr do indeksu [62, ustawi¢ 2.
Krok 4: Nacisng¢ przycisk‘p,, przytrzymac przez 5 sekund, HMI i caty system przywréci ustawiony
biezacy parametr i da uzytkownikowi mozliwosé dostosowania parametru pamieci.
Gdy parametr powoduje btad systemu sterowania, uzytkownik moze przywroci¢ parametry
niestandardowe, metody dziatania jako “4.1 Przywrdcenie parametru pamieci dla sterowania

fabrycznego”.

Parametr [62] jest zmieniony 1 lub 2. Nacisng¢ plzyciski, przytrzymac przez 5 sekund, system
przywréci uzytkownikowi mozliwosé dostosowania parametru pamiegci.

Uwaga:

1. Po wlgczeniu zasilania HMI pobiera tylko parametr trybu operatora, ale nie parametr technika ani administratora.
Jesli potrzebne sg wszystkie parametry, parametr technika 61 mozna uzy¢ do pobrania catego biezacego
parametru roboczego HMI 50.

2 . W razie przywrdcenia innego parametru zapisu HMI, technik 62 moze by¢ uzyty do utworzenia biezgcego parametru
roboczego i inicjatywy pobierania.

3 . Po modyfikacji pojedynczego parametru HMI pobierze warto$¢ inng od starej warto$ci parametru.

4 . Przywréci¢ parametry domysine, najlepiej ponownie wyczys$ci¢ system.

386P00480
2011-11-8
A i

16 71 4k 16 WL

You created this PDF from an application that is not licensed to print to novaPDF printer (http://www.novapdf.com)



http://www.novapdf.com

	1_SG600 5600D Manual&parts book
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38
	页 39
	页 40
	页 41
	页 42
	页 43
	页 44
	页 45
	页 46
	页 47
	页 48
	页 49
	页 50
	页 51
	页 52
	页 53
	页 54
	页 55
	页 56
	页 57
	页 58
	页 59
	页 60
	页 61
	页 62
	页 63

	2_SG5500D3&SG5600D3 control box manual
	4_SG5500E35600E3 Control box manual
	5_SG600 5600D manual&parts book_PL
	6_SG5500D3&SG5600D3 control box manual kor_PL

